JUKI

PLC-2710
PLC-2710-7
PLC-2760
PLC-2760-7



1. FRAME & MISCELLANEOUS COVER COMPONENTS

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7

o JLEBIEKE




38

1. 501FOR PLC-2710-7:2760-7 / 2...#02FOR PLG-2710:2710-7 / 3..#03FOR PLC-2710/2760/2765/2760L / 4..#04FOR PLC-2760:2760-7/2760L/2785 / .. #0SFOR PLC-2760L /

#07

#01

505

#02

#01
#0N
#03
#03

#01

#03
#04

Parts No,
40129977

. SM40510558P
| SM40510555P
- SM4055501SC
1 40102281

| CR300200001
: CM300200001

22901805
TA1650406R0

40084142

SW1040750TP

40034675

40034674
40042716
B1132521000
SDO380536TL

. SK1040750TP

22902508
TA1030402R0
TA1270502R0
TA1250406R0
Shi40510558P
Sh40510555P

40084142
$ 40129895
. SK40508558P

40129975
S1440508555P
40134805
40134834
23600505
SM40510555P

;40126221
. SKB0408708P
| TA1550902R0

40129982
40125083
SK2051000SC
D2112655800
SH40508555P
40112277

| SHE061002TP
40130704
40130705

40130708
SW1040750TP
40129982

PLC-2710/PLC-2710-7/PLC-2760iPLC-2760-7
1. FRAME & MISCELLANEOUS COVER COMPONENTS

_POST COVER

SCREW

SCREW

SCREW K5X0.8 L=55
SAFETY LABEL §
ATTENTION SEAL
ATTENTION SEAL
GROUND HARK

PRUG oo
THREAD GUIDE LOWER
SCREW M4 L=7_

'THREAD GUIDE ASM E

THREAD GUIDE

THREAD PRESSER PLATE
THREAD PRESSER PLATE SPRING
SHOULDER SCREW D=3.8 H=5.5
SCREW M4 L=7

FAGE PLATE )
RUBBER PLUG D=10.3 L=4
RUBBER PLUG

RUBBER PLUG D=12.5 L=4
SCREW

SCREW )

THREAD GUIDE LOWER
APERTURE COVER

SCREW

APERTURE PLATE

SCREW

CABLE HOLDER
THREAD TAKE UP LEVER COVER

. THREAD TAKE-UP LEVER COVER

SCREW
THREAD GUIDE
SCREW

PLUG

BED COVER A
BED COVER B
SCREW

CORD HOLDER LARGE
SCREW

PLATE

SCREW M6 L=10
FACE PLATE

MOTOR COVER

TOP COVER
SCREW k4 L=7
BED COVER A

6. £06FOR PLC-2710/2760/2780L / 7. #0TFOR PLC-2710-7/2760-7:2765 / 8... /

DESCRIPTION

0P R TS PO U 0 L X e

n
n

m

1)

e e b a ek B et DD KD S ek bk b ok h kbt Dt (Vs A DN e Nl




2, MAIN SHAFT & THREAD TAKE-UP LEVER COMPONENTS

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7

o JLEKKE




wBLEICE

w0

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
2
2
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
45
47
48
43
50
&1
52
53
54
55
56

1. #01FOR PLC-2710-7/2760-7 / 2. #02FOR PLC-2710/2760:2765/2760L ¢ 3..#03FOR PLC-2760L / 4. #04FOR PLC-2785 / 5..#05FOR PLC-2T10v2710-7/2760/2760-7:2760L /

0N D h B WA

#01
=01
#0
#01
#01
#01
#01
#01

#01
#01
02
#02
#02

=03

03

#04

#04
#04
#04
#04
#04
#04
#04
#04

40130702
40112312
40130277
40112108

1 40125950
: SkB050812TP

40126244

40126321
40130020
' B1203512000

23605207
56120001800
SH:80808A2TP
Shi8060812TP
$B120002700
SLB052592TN

| SMBOGOB12TP
40112088
40112299

SSB1515505P
S1/8080812TP
10721504
SB108001900
S148060812TP
WP0531000SD
40112091

40112092
140112093

40112094
40011902
40125930
40127049
40134545
40125939

. 40134532

10546901

| 40130021
: 40130022

B1603019000

| E3026721000

NFAGOBO001CP
SME051002TP

WPQ8205165P
SMB0e0612TP

40026818

40131642

40131643
SNA051602TP
40131645
40138482
40131648
£Q202000000

' TAO290301M0
| SB108001900

$83100003C0

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
2. MAIN SHAFT & THREAD TAKE-UP LEVER COMPONENTS
Parts No.

40112087 MAIN SHAFT DD

HAND WHEEL
COUPLING ASSY
HUB L

HUB R

SPIDER .
SCREW MEX8

AG SERVO MOTOR

TIMING BELT

_ BUSHING

MAIN SHAFT BEARING SUPPORT
BEARING

SCREW M6 L=8

SCREW M6 L=8

BEARING

BOLT

SCREW NG L=8

MAIN SHAFT

HAND WHEEL A

SCREW 15/64-28 L=15
SCREW Mexe

FEED ADJUSTING PIN
BEARING )

SCREW 16 L=8

WASHER M5

COUNTER WEIGHT
NEEDLE BAR CRANK
NEEDLE BAR CRANK ROD
CRANK ROD BUSH
THREAD TAKE UP GRANK SHAFT
TAKE UP LEVER CRANK
THREAD TAKE UP ASH.
THREAD TAKE UP ASH.
THREAD TAKE UP
THREAD TAKE UP

BUSH

IDOLER PLATE

IDOLER SHAFT

BALL BEARING INTERMEDIATE
SLIDER

NUT M6

SCREW W5X0.8 L=10
WASHER 11.6X8.2X0.6
SCREW 16 L=6

WASHER

TAKE UP LEVER GRANK SHAFT BASE
TAKE UP LEVER CRANK
SCREW M5X0.8 L=18
COUNTER WEIGHT

FELT

NEEDLE BAR CRANK

OIL WICK

PLUG

BALL BEARING

BALL BEARING

6. #06FOR PLC-2710/2710-7:2760:2760-7/2765 / 7... /

DESCRIPTION

N
{n
{4)

Y O U XS R X B N R il

PR S SUGUNR G SR P

o
<]
-~




«SBEEKE

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7

2. MAIN SHAFT & THREAD TAKE-UP LEVER COMPONENTS

51
52
53
54
55
56

1. #O01FOR PLC-2710-7/2760-7 / 2. #02FOR PLC-2710/2780:2765/2760L ¢ 3..Z03FOR PLC-2760L / 4. #04FOR PLC-2785 / §.. 205FOR PLC-2710:2710-7/2760/2760-7/2760L /

#0N
#01

#02
#02

#04
#04
#04
#04
#04
#04
#04
#04
#04
#04
#04

40112087
40130702
40112312

- 40130277
140112108

| 40125950

| ShBO50812TP
: 40126244
40126321

40130020

86120001800
S1180608A2TP
SHB0B0812TP
$B120002700

- SLB052592TH

Sa060812TP

140112088
£ 40112299

$881515508P
SH8080812TP

. 10721504

$B108001900
SI8060812TP
WP05310008D
40112001

140112092
140112093

40112094
40011902
40125930
40127049
40134545
40125939

(40134532
10546901
40130021
: 40130022

B1803019000
E3026721000
NIGOB0001CP
SMB051002TP
WPQ8205165P
SMEDE0G12TP
40026818
40131842
40131843
SME051602TP
40131645
40138482

40131648

C€Q202000000

| TAO290301M0
 SB108001900

$8310000300

MAIN SHAFT DD
HAND WHEEL
COUPLING ASSY
HUB L

HUB R

SPIDER .
SCREW MEXE-

AG SERVO MOTOR
SPROCKET UPPER
TIMING BELT
BUSHING

BEARING

SCREW M6 L=8

SCREW M6 L=8

BEARING

BOLT

SCREW K6 L=8

MAIN SHAFT

HAND WHEEL A
SCREW 15/64-28 L=15
SCREW Mexs

FEED ADJUSTING PIN
BEARING

SCREW 146 L=8

WASHER M5

COUNTER WEIGHT
NEEDLE BAR CRANK
NEEDLE BAR CRANK ROD
GRANK ROD BUSH
THREAD TAKE UP GRANK SHAFT
TAKE UP LEVER CRANK
THREAD TAKE UP ASM.
THREAD TAKE UP ASM.
THREAD TAKE UP
THREAD TAKE UP

BUSH

IDOLER PLATE

IDOLER SHAFT

BALL BEARING INTERMEDIATE
SLIDER

NUT M6

SCREW M5X0.8 L=10
WASHER 11.6X8.2X0.6
SCREW K6 L=6

WASHER

TAKE UP LEVER CRANK SHAFT BASE
TAKE UP LEVER CRANK
SCREW MSX0.8 L=18
COUNTER WEIGHT

FELT )
NEEDLE BAR CRAMNK
OIL WICK

PLUG

BALL BEARING

BALL BEARING

6. #06FOR PLC-2710:2710-7:2760:2760-7/2765 / 7... /

DESCRIPTION

[}
{1}
{4)

e e S RO R A RN = = N e NN = e b

B = S R R R e e

=1
<)




p

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
3. NEEDLE BAR COMPONENTS




L

oW ~ND

PR

= P

DR R R s
LW O Wo

A PO R R
@~ D

ny
0

30

w

#01

#05

=01

#01

203
=03
=03
=03
#03
#03
#03
=03

#04

Parts No.
40010709
40023568
CS1701181TP
SMB0B0612TP
TAOB20504R0
B1418141HO0
B1401246000
21451408
40127041
SkB040850TP
40112152
557090910TP
40112273
40136296
S$58080410TP
CQ252000000
40112270
40112272
M13517B1400
11351781400
B1438512B00
22608206
22606305
22607600
22607709
22607808
22607907
22608404
SM4050501SC
TAQS00301R0
WM1351782000

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
3. NEEDLE BAR COMPONENTS

g:

DESCRIPTION
NF SHAFT BUSH R
BUSHING
THRUST COLLAR D=17 W=11
SCREW WG L=6
CAP
NEEDLE BAR THREAD GUIDE
NEEDLE BAR
NEEDLE BAR
NEEDLE BAR GUIDE
SCREW
NEEDLE ROD SQUARE BLOCK
SCREW 9/84-40 L= 8.5
NEEDLE BAR CONNECTION
N B ROCKING BASE ASH.
SCREW 1/8-44 L=33
OIL WICK ¢
FELT HOLDER
NEEOLE BAR FELT E
NEEDLE 135X17 #140
NEEDLE 135X17 #140
WASHER 17.1X28X1.5
SPACERY
SPACER Z
SPACER A
SPACER B
SPACER D
SPACERE
SPACERF
SCREW M5X0.8 L=5
PLUG 5X5.8 L=3
NEEDLE 135X17 #200

NS dn b s b ke ks ok R b ek ek gy w0
h

1. #1FOR PLC-2710:2710-7 / 2..#02FOR PLC-2760:2760-7 / 3. =03SELECTIVE PARTS / 4..#04FOR PLC-2760L / 5..#05FOR PLC-2760/2760-7/2760L / 6.



B i e

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
4. NEEDLE BAR COMPONENTS (FOR PLC-2765)

| \ e 3
| |
16 L~ %
\ 3 .\‘\\ et e
/’\*Jl’ it
‘fﬂz- - L
3 ~
\g;\\\ P
o \\‘,:F P -
e e
s




d u Kl PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7

1 40010709

2 40023568

3 CS1701181TP
4 SM8060612TP.
5 TAQ620504R0
6 TA0500301R0
T 40032147

8 40112152

9 40138640

10 40127041

11 40131644

12 40131649

13 40131651

14 SKB040650TP
15 h13517B81400
18 22607709

17 11002904

18 40131653

19 SIB040602TP
20 22682702

21 22681712

22 $540907155P
23 40039629
24 22681803

25 S540907T165P
26 40131654

27 WP0371016SD
28 S5840907155P
29 22686000

30 40131656

3 SSE6080510TP
32 40131855

33 22681407

34 22681506

a5 140095222

36 Sk40304555P
37 22682504

38 40028068

39 #01 22681951
40 #01 22682058
41 #01 22682157
42 #01 22682256
43 #01 22682359
44 ®01 40117425

1. #01SELECTIVE PARTS / 2... /

4. NEEDLE BAR COMPONENTS (FOR PLC-2765)
Parts No.

NF SHAFT BUSH R

BUSHING

THRUST COLLAR D=17 W=11
SCREW W& L=6

CAP

PLUG 5X5.8 L=3

NEEDLE BAR CONNECTION ASM.
NEEDLE ROD SQUARE BLOCK

NEEDLE BAR ROCKING BASE ASM.

NEEDLE BAR GUIDE
NEEDLE BAR CRANK RQD
NEEDLE BAR ASM. LEFT
NEEDLE BAR ASM. RIGHT
SCREW

NEEDLE 138X17 #140

SPACER B

ROLLER FELT

FELT COVER

SCREW h4X0.7 L=6

NEEDLE BAR SWIVEL STOPPER
STOPPER SCREW

SCREW 9/64-40 L=7

FELT

SLIDE BLOCK GUIDE PLATE
SCREW 9/64-40 L=7

FELT GUIDE

WASHER 3.7X8X1

SCREW 9/64-40 L=7

NEEDLE BAR OIL SEAL FELT
NEEDLE BAR OIL SEAL PLATE
SCREW 3/32-58 L=4.5

OIL GUARD FELT

NEEDLE BAR STOPPER

SPRING

STOPPER SPRING COVER
SCREW

SPRING BEARING
RING A

SLIDER BLOCK ASHL.
SLIDER BLOCK ASK
SLIDER BLOCK ASM
SLIDER BLOCK ASM
SLIDER BLOCK ASHK.
SLIDER BLOCK ASM

TMmOoOOo@>P

DESCRIPTION




' E PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
5. LOWER SHAFT COMPONENTS

33, 34T
75~79.82~8 7@)
42.43 s:ﬁ,

B

H
L
31.32—

AN
AN
= S G,
729,30 \?I@x
/ -
52.63




e BEBECH

24

1, #01FOR PLC-2710:2710-7 2. #02FOR PLC-2760/2760-7°2760L°2765 ¢

#N
#02

#03
#03
£03
#03
#03
#03
03
%03
#03
#03
#03

=02
#03
=03
203
#03
03
#03

Parts No.
40130041
SB120001800
SHB060812TP
40123247
$B120001800
SKB0G0812TP
40112240
B1638051000
REO500000K0
21387600
21387700
21387808
21387907
40125862
40126366
B1308055000
51310055000
B1314055000
40113224
SD0B40322TP
SK1061201SN
$S8111010TP
$S8660612TP
40130042
40130043
40130044
40112253
40126454
40052253
40052253
40130035
40130035
TAQ18040110
TAD180401140
RC2351018KP
RC2351018KP
61218870000
SB108000400
SB108000400
CS0800881TP
CS0800BB1TP
40130036
40130036
SB115001000
SKIBO40850TP
SHE0G1802TP
SIB0B1802TP
SI8050412TP
SIA050412TP
SNE050512TP
SHBOS0S12TP
SME051402TP
SIB051402TP
40138042
40139042
40126372
40126372
10112242
40112242
SB108000400
SBA0B000400
40126456
SKB040650TP
SB 115002200
TADB20504R0
TAOB20504R0
B122177100A
B1221771008
B125578100C
B1221771000
B122177100E
B122177100F
B122177100G
B122177100H
B255728000A
B2557280008
B255728000C
B255728000D
B255728000E
40133882
40133883
40138418
40138419
40138420
40138421
40138422
40138423

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
6. LOWER SHAFT COMPONENTS

CONNECTION BUSH
BEARING

SCREW 16 L=8

BEARING COLLAR

BEARING

SCREW 16 L=8

SAFETY REVERSE BUTTON
SPRING

E-RING

SAFETY CLUTCH HOOK
SAFETY CLUTCH SPRING
SAFETY BASE

ADJUSTING PIN {1.2)

LOWER SHAFT SPROCKET
CLUTCH BASE

SAFETY CLUTCH COUNTER-HOOK
SAFETY CLUTCH SMALL LINK
SAFETY CLUTCH SMALL LINK PIN
COUNTER HOOK SPRING
HINGE SCREW D= 6.35H=3.2
SCREW M6 L=12

SCREW 11/84-401=9.5
SCREW 1/4-40 L=6

LOWER SHAFT A

LOWER SHAFT B

LOWER SHAFT C

LOWER SHAFT C

LOWER SHAFT D

SET GOLLAR

SET COLLAR

HOOK SHAFT

HOOK SHAFT

NEEDLE COOLER PLUG CAP
NEEDLE COOLER PLUG CAP
RETAINIG PIN 233

RETAINIG Pit 23.5

{JPPER SHAFT REAR BEARING
BUSHING

BUSHING

THRUST COLLAR

THRUST COLLAR

BUSHING

BUSHING

ROLLING BEARIMNG

SCREW

SCREW K6 L=18

SCREW M5 L=4

SCREW

SCREW

SCREW 15X0.8 L=14

SCREW M5X0.8 L=14

WASHER

WASHER

LOWER SHAFT GEAR

LOWER SHAFT GEAR

HOOK SHAFT GEAR

HOOK SHAFT GEAR

BUSHING

BUSHING

HOOK SHAFT BASE COVER
SCREW

BEARING

CAP

CAP

HIGH SPEED WASHER FOR BEARING
MAIN SHAFT THRUST WASHER B T=1.0
WASHER C

KAIN SHAFT THRUST WASHER (D)
WAIN SHAFT THRUST WASHER (E)
WAIN SHAFT THRUST WASHER (F}
WASHER T=1.1

WASHER T=1.3

WASHER FOR DRIVING ARM
WASHER

WASHER

WASHER D

WASHER

HOOK SHAFT BASE R ASkwn
HOOK SHAFT BASE L ASKn
WASHER T=13

WASHER T=14

WASHER T=1 5

WASHER T=16

WASHER T=1.7

WASHER T=1.8

DESCRIPTION

3.. £#03SELECTIVE PARTS / 4



PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
6. OPENNER COMPONENTS

N
&
csd o Bootdie 1B
?')AJ?
V.‘?"";
- it
s 1™ 10.11
S
@

~6G+16+17



d u K a PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7

6. OPENNER COMPONENTS

| No [ note | Parts No. _ DESCRIPTION Qty

[ #1 21334800 ALURINUN BOBBIN WITH KNURL 1
2 02 21334800 ALUMINUN BOBBIN WITH KNURL 2
3 #09 40134531 SPACER 2
4 #05 40137886 HOOK COVER ASM. 1
5 #0T 40137888 HOOK COVER ASK. 2
6 #08 40137923 OPENER 2765 1
7 405 40134531 SPACER 1
8 #01 23007503 ECCENTRIC ROLLER 2
] %02 23007503 ECCENTRIC ROLLER 4
10 #01 23007602 HINGE SCREW 2
8| #02 23007002 RINGE SCREW 4
12 401 40130048 BALL PLUNGER 2
13 #02 40130048 BALL PLUNGER 4
4 #03 40130040 HOOK COVER 1
15 #04 40130040 HOOK COVER 2
18 01 40130027 OPENER 1
17 #06 40130027 OPENER 2
18 #01 40130031 OPENER CAW 1
19 #02 40130031 OPENER GAM 2
20 #01  SKBOBOSS2TR SCREW MG L=5 1
21 #02  SK80s0ss2TP SCREW M@ L=5 2
22 #01 40130028 OPENER ARM 1
23 #02 40130028 ) OPENER ARM 2
24 401 B3019816000 PIN 1
25 #02  B3019816000 PIN 2
26 #01  SKE040802TP SCREW K4X0.7 L=8 1
27 #02  SKB8040802TP SCREW M4X0.7 L=B 2
28 #01 40130030 SPRING RACK 1
29 #02 40130030 SPRING RACK 2
33 #01  SWBO30450TP SCREW M3 L=4 2
31 #02  SME030450TP SCREW I3 L=4 4
32 #01 18219105 DW PIN 4X18 1
3 #02 18219105 DW PIN 4X16 2
34 #01 40131586 H C STOPPER 1
35 #02 40131586 H C STOPPER 2
36 #01  SME040650TP SCREW 2
37 #02  SNME040650TP SCREW 4
38 #01 40133718 SPRING 1
ag #02 40133718 SPRING 2
40 #01  S560803208P SCREW 1/8-44 1= 25 1
4 #02  SS60803208P SCREW 1/8-44L=25 2
42 =08 40137930 SPACER 2

1. #01FOR PLC-2710:2710-7 / 2. #02FOR PLC-2760 2760-7/2765/2760L ¢ 3..#03FOR PLC-2710-7 ¢ 4..704FOR PLC-2760-7 / 5. #0SFOR PLC-2710 ¢ ©6..506FOR PLC-2760:2760-
7:2760L ¢ 7. #0TFOR PLC-2760:2760L/2765 / 8. #0BFOR PLC-2765 ¢ 9. .BO9FOR PLC-2760:2760L 7 10... 7



PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
7. HOOK COMPONENTS




d u K a PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
7. HOOK COMPONENTS

No | note |  Parts No. : ~ DESCRIPTION | Oty

1 #1 40130034 TRM HOOK ASH. 1
2 B02 40126399 HOOK ASHi. 1
3 #03 40138461 HOOK ASM. ) 1
4 #01 40148039 OUTER HOOK 83
5 #04 40148031 OUTER HOOK n
6 #01 40148041 INNER HOOK n
7 04 40148032 NNER HOOK" Sh]
8 40079896 NEEDLE HOLDER i
9 40148033 INNER HOOK HOLDER 4 1
10 #01 40079898 TENTION SPRING m
11 #04 40148034 TENTION SPRING 8l
12 #01 40079899 ' ADJUSTING SCREW ) 1
13 #04 40148035 ADJUSTING SCREW N
14 #01 40079900 TENTION SPRING SETSCREW {1
15 #04 40148036 TENTION SPRING SETSCGREW n
18 40079901 B80OBBIN PRESSER )
17 40079902 PRESSER LIFTER m
1B 400799053 PRESSER LIFTER SPRING )
19 40079904 INNER HOOK HOLDER SETSCREW (3
20 40079905 NEEDLE HOLDER SETSCREW (@
21 40075542 OUTER HOOK SETSCREW 2
22 40079909 NEEDLE HOLDER ADJUSTING SCREW n
23 40148037 BALL &)
4 40148038 SLIDE PIN [&H
25 40075548 OIL COVER {1
26 40075547 OIL COVER SETSCREW n
27 40079912 IDLING PRIVENTION SPRING n
28 #05 40134795 HOOK ASM. 65 1
29 40148031 OUTER HOOK 1)
10 40148042 INNER HOOK m
k3] 40079898 NEEDLE HOLDER n
32 40148033 INNER HOOK HOLDER m
33 40148043 TENTION SPRING {n
34 40148035 ADJUSTING SCREW n
35 40148036 TENTION SPRING SETSCREW (1)
36 40148044 BOBBIN PRESSER m
37 40079902 PRESSER LIFTER (1)
38 40079903 PRESSER LIFTER SPRING )
38 40079904 INNER HOOK HOLDER SETSCREW 3
40 40079905 NEEDLE HOLDER SETSCREW 2)
41 40075542 OUTER HOOK SETSCREW @
42 40079909 NEEDLE HOLDER ADJUSTING SCREW {1
43 40148037 BALL 1)
44 40148038 ) SLIDE PIN eh]
43 40075548 OlL COVER 80
46 40075547 OIL COVER SETSCREW n
47 40148045 ABSORPTION SPRING n
48 40148046 ABSORPTION SPRING SCREW {n
48 40148047 CAP {1
50 40079912 IDLING PRIVENTION SPRING [4H

1. #01FOR PLC-2710-7/2760-7 / 2...#02FOR PLC-2710/2780 / 3. #03FOR PLC-2760L / 4  #04FOR PLC-2710/2760:2780L / 5...#05FOR PLC-2705 / 6.



PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
8. UPPER FEED COMPONENTS




d u K ' PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
8. UPPER FEED COMPONENTS

Parts No. ' DESCRIPTION | Oty
1

1 40126167 UPPER FEED F ASM. E

2 40125861 PRESSURE BAR E (1
3 10710804 TRIANGLE LEVER SHAFT STOPPER (2)
4 40133609 SPRING RECEIVING E ASM )
5 40123664 SPRING RECEIVING E S
6 40133608 LIFTER GUARD i
7 PS0100052KP SPRING PIN m
8 40125852 TRIANGULAR LEVER n
a 40125854 UPPER FEED LINK A . {1}
10 Sh4030801SH ) SCREW 113 X 6 o 2
11 40125037 WALKING BAR E (1)
12 40126166 PRESSER BAR GUIDE SHAFT )
13 40112176 CONNECTION PIN {3
14 SI18050612TP SCREW MEXE o
15 40123865 WALKING BAR DRIVING LINK (&8}
16 €Q202000000 OIL WICK a1
17 40090058 SLIDE BLOCK 2

1 40125943 PRESSER ROD GUIDE 1
19 40112118 FEED ROD PIN : |
20 40123834 ROCKING LINK PIN 2
21 401263745 FEED ADJUSTING PIN A 2
22 40125867 SPRING HOOK 1
23 40135014 PRESSER BAR BUSHING 1
24 SD0B02128TP _ SHOULDER SCREW D=8 H=21.2 1

5 NIB0G0D01SD NUT 16 1
20 2613700000 WASHER 2
27 40123319 UPPER FEED SHAFT ASM. 1
28 40123262 UPPER FEED SHAFT o
29 40123320 UPPER FEED SHAFT METAL F ieH
30 40123321 UPPER FEED SHAFT METAL R (1
31 40126160 UPPER FEED REAR ARW 1
32 40126390 UPPER FEED CAM

3 40126338 CONNECTION LINK ASH. 1
3 40126223 CONNECTION LINK {
35 40038434 THREAD BIND ARK SPRING RAG 2
a6 40126269 CHAMGE BASE SPRING RACK 1
37 40126264 CHANGE BASE STOPPER ) 1
38 40123416 UPPER FEED CHANGE BASE ASH 1
39 40123414 UPPER FEED GHANGE BASE 1
40 40123555 UF CHANGE BASE SHAFT {1
41 40123415 UF GHANGE BASE SUPPORT PIN ()
a2 S1/8060552TP SCREW M6 L=5 1
43 €Q252000000 OIL WICK 0.048
4 40125868 INSTALLING PLATE 1
45 20126374 VERTICAL ADJUSTING PIN 1
46 10125028 PRESSER ADJUSTING SCREW 1
47 40112197 PRESSER SPRING 1
48 40112199 LEAF SPRING 1
49 40126400 SPRING 2
50 40125850 VERTICAL DIAL(VE} 1
51 | D1231555B00 WASHER 2
52 229G4155 FAIN SHAFT THRUST COLLAR ASM. 1
53 RCO150001KP RETAINING RING 13.8 = 1
54 €Q202000000 OIL WICK 0.042
55 CQ252000000 Ol WIGK 0.048
56 ©Q252000000 OIL WICK g 0.048
57 RED400000K0 E-RING 4 1
58 5B 125000600 BEARING 1
59 SHIB040850TP SCREW 2
a0 SHG051000SP SCREW 2
61 SKO00508015C SGREW 2
62 SIG061202TP SGREW W6 L=12 5
63 SIB062002TP SCREW W6 L=20 1
64 €Q202000000 OIL WICK 0.02
65 SI8060612TP _ SCREW KB L=6 6
66 SME0E0S52TP SCREW WG L=5 3
67 CQ202000000 OIL WICK Q.02
68 40126159 UPPER FEED FRONT ARN ASN 1
69 40126157 UPPER FEED FRONT AR (1
78 40126158 UPPER FEED FRONT ARW BUSH @
71 40125878 UPPER FEED CAK RCD 1
72 40123345 FELT 2
7 €Q202000000 OIL WICK 025
74 ©Q202000000 OIL WICK 0.25
75 22913008 FEED ROCKER SHAFT BUSHING 2
76 €Q202000000 OIL WICK 025

7 €Q202000000 oIt WICK 0.25



' PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
9. HAND LIFTER & AUTO LIFTER COMPONENTS




o BELEECH

Parts No.

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
9. HAND LIFTER & AUTO LIFTER COMPONENTS

DESCRIPTION
1 40126367 SPRING
2 40006716 THREAD TRIMMER SHAFT
3 40112184 LIFTER LEVER A
4 40126150 LIFTER LEVER B
5 40125870 LIFTER PLATE
5 40126364 LIFTER SHAFT
7 SKB0BOE12TP SCREW M6 L=6 "
8 SKiG051802TP SCREW M5 L=18
9 SKE050802TP SCREW W5X0.8 L=8
1 13400107 WASHER
1" WZ1052010KP WAVED WASHER
12 #01  BT0400251EB URETHANE HOSE BLACK
13 #01 18035907 WIRE KARK (10)
14 =01 40112187 KNUCKLE JOINT A
15 #01 40112188 LIFTING ARM
15 =01  PA4001502C0 AIR CYLINDER
17 =01 22949101 ROLLER FULCRUNM SHAFT
18 #01  SM6081552TP SCREW M8 L=15
19 #01 SKBOG1602TP
20 #01  SKiB054502TN SCREW M5 L=
21 #01 P.J304045102 ELBOW UNION T
22 #01 13951009 PRESSER FOOT ROLLER
23 #01 RE0400000K0 E-RING 4
24 #02  HX003140000 SPIRAL TABE
25 #03 HX0031400CA SPIRAL TUBE

5
<

PRI ¢ D P

o
~

L R T T N

1. #01FOR PLG-2710-7:2760-7/2710{WITH AKK2710(WITH AKBT/DLY2760(WITH AK)2760(WITH AK/BT/DLY2760L{WITH AK)27T60L(WITH AK/BT/DLY 2765(WITH AK)72765(WITH
AKBT/DL) / 2. #02FOR PLC-2T10(WITH AKV27B0(WITH AK)' 2760L{WITH AK)/2765(WITH AK) / 3. #03FOR PLC-2710(WITH AK/BT/DL)/2760(WITH AK/BT/DLY2T80L{WITH
AK/BT/DLI2785(WITH AKBT/DL) 7 4. /



18] 4

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
10. KNEE LIFTER COMPONENTS (FOR PLC-2710,2760,2760L,2765)




wBRLEECH

1
i

B W

BRYBEsNGaLonigeeNo

- Parts No.
40126270
40126271
40126356
SIM6051202TP
SMBOG1400SP
40130019
40126273
40126274
40112127
22932156
22932107
NIBOB0001SE
S1/8083012TR
NSE110310SP
RE1000000K0
SDO500803TP
40082078
NNMB0B0001SE
SD1000406TP
SN0E18538R
NKGO50001SD
CS12010108H
23639503

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
10. KNEE LIFTER COMPONENTS (FOR PLC-2710,2760.2760L.2765)

KNEE PAD LINK A

KNEE PAD LINK B

KNEE LIFTER SHAFT ASM.
SCREW [5X0.8 L=12
SCREW

KNEE PAD LINK

KNEE. PAD DRIVING ARM
KNEE PAD LINK G

BACKWARD FEED CONNECTING ARM

KNEE LIFTER ROTATION ARM ASH.
KNEE LIFTING ROTATING ARK
NUT MG

SCREW M6 L=30

NUT 11:64-40

E-RING 10

HINGE SCREW D=5 H=8
SHOULDER SCREW D=7.24 H=33
NUT MG

SHOULDER SCREW

SCREW WG L=17.5

NUT M5X0.8

THRUST COLLAR ASM. D=12 W=10
SPRING

DESCRIPTION

- e ) =N RN



E i . K PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
- . 11. LOWER FEED COMPONENTS




d u K u PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
11. LOWER FEED COMPONENTS

Parts No, | ' DESCRIPTION
40130013 VERTICAL LINK

1 2
2 10718906 VERTICAL FEED LINK SHAFT 2
3 WPOT405168P WASHER 7.4X11.8X0.5 2
4 40123667 VERTICAL FEED LINK } 1
5 22913008 FEED ROCKER SEAFT BUSHING 7
& 40126388 HORIZONAL FEED SHAFT 1
7 40130011 FEED BASE ARM ASM ) Ty
8 40130010 FEED BASE AR )
9 40126163 FEED BASE ARM BUSH £ 2y
10 SIE051402TP SCREW MaX0.8 L=14 {1
11 40112098 FEED BASE SHAFT 1
12 40126357 ) VERTICAL FEED ROD NUT 1
13 40125643 VERTICAL FEED ARW REAR 1
14 40123626 HORIZONTAL FEED CAM 1
15 40126151 HORIZONTAL FEED ROD 1
18 40123547 NEEDLE BAR ROCKING LINK 1
17 40137553 ~ HORIZONTAL FEED CHANGE BASE 1
18 40112118 FEED ROD PIN 1
19 40123634 ROCKING LINK PIN 1
20 5D1021251SP SHOULDER SCREW D=10.2 H=12.5 3
21 40126375 FEED ADJUSTING PIN A 2
22 40125856 CONNECTION LINK 1
23 40130007 LOWER FEED CONNECTING TRIANGLE 1
24 40131952 CONNECTING ROD ASSY 1
25 40130409 FEED ROCK SHAFT HINGE SCREW 2
26 WPO5508005P WASHER 5.5X10X0.8 2
27 SIB040502TP SCREW M4X0.7 L=5 2
28 26228304 REGULATING LEVER STUD 1
29 SHBOB0612TP SCREW MG L=6 2
30 WP04310055P PLAIN WASHER 2
31 HIMEOBO0O1CP HUT MBX1 TYPE1 2
32 40130009 HORIZONTAL FEED ARM 1
33 #04 40123627 VERTICAL FEED CAM 1
34 40125857 VERTICAL FEED ROD 1
35 40123839 HF CHANGE BASE SUPPORT PIN 1
36 40123332 CHANGE BASE SHAFT 1
a7 40126339 CONNECTION LINK ASM 2
38 40123252 CONNECTION LINK 2)
39 40126401 SPRING B 1
40 40131954 FEED BASE 1
a1 40130012 FEED LEVER SUPPORT 1
22 10714103 CONNECTION LINK PIN A 1
43 SKB0B0552TP SCREW M6 L=5 1
2] 40130018 FEED LEVER 1
45 40130017 SLIDE BLOCK 1
4B 10714608 COMNECTION LINK B SUPPORT PIN 1
a7 SKBOGOB12TP SCREW MG L=6 1
4 40130018 FELT 1
40 23036304 FEED LEVER SUPPORT 2
50 SSHEO90612TP SCREW 9/64-40 L=6 2
51 #01 40130014 FEED LEVER BASE 2710 1
52 SKB0S1402TP SCREW RSX0.8 L=14 2
53 D1231555800 WASHER - 2
54 B125578100A WASHER A 2
55 40038494 THREAD BIND ARM SPRING RAC 1
56 22904155 FAAIN SHAFT THRUST COLLAR ASM. 2
57 22904106 F4AIN SHAFT THRUST COLLAR i
58 SSRE60610TP SCREW 1/4-40 L=6 12)
59 RCO150001KP C-RING 15 (13.8) 2
60 RE1200000K0 E-RING 12 1
&1 WPOG508765D WASHER 6.5X13X0.8 1
62 CQ202000000 COTTON OIL WICK D=2 0.02
63 CQ202000000 COTTON QI WICK D=2 0.042
64 €Q202000000 COTTON QIL WICK D=2 0.024
[ €Q202000000 COTTON OIL WICK D=2 0.024
66 CQ202000000 COTTON OIL WICK D=2 0.04
&7 CQ202000000 COTTON OIL WICK D=2 0.3
88 €Q202000000 COTTON OIL WICK D=2 0.3
89" €Q202000000 COTTON OIL WICK D=2 0.3
70 Q202000000 COTTON OIL WICK D=2 0.3
i) RGOB50811KP C-RING 7 (8.5} 4
72 $B130000200 BEARING 1
73 204 $B115000200 BEARING 1
74 SSB110422TP SCREW 11/64-40 L=4 1
7% SHE0E1802TP SCREW MG L=18 1
6 SKB040412TP SCREW M4X4 2
77 SHB050842TP SETSCREW 1
72 SKB050812TP SCREW M5X8 1
79 SIBCE0612TP SCREW WEXS 1
80 SHB060612TP SCREW N6 L=6 12
a1 SHI8060812TP SCREW WS L=8 2
82 $56111010TP SCREW 11/64-40 L= 95 2
a3 ShiB0B1402TP SCREW M6 L=14 1
84 26018705 WASHER )
85 HNSB6804105P HEXAGONAL NUT 9732-28 i
88 WPOT405165P WASHER 7 4X118X0 5 4
a7 40125835 VERTICAL FEED AR FRON 1
88 40126359 VERTICAL FEED ROD BUSH 3
89 40123345 FELT 1
90 40137554 FELT HOLDER 1

1. #01FOR PLC-2710/2710-7 + 2. #02FOR PLC-2760:2760-7:2760L/2765 / 3..#03FOR PLC-2T60L / 4. #04FOR PLC-2710:2710-7:2760/2760-7/2765 / §.



. u K I PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
12. FEED ADJUST COMPONENTS




uuwi PLC-2710/PLG-2710-7/PLC-2760/PLC-2760-7
11. LOWER FEED COMPONENTS

Parts No. | ' DESCRIPTION Qty

o1 SMB040B50TP SCREW 2
a2 40137779 SUPPORT PLATE 1
a3 ) 40137780 SPRING RAC 1
94 SME050800SP SCREW K5 L=8 2
95 #02 40130015 FEED LEVER BASE 2780 1
96 ©Q202000000 OIL WICK 0.05
g7 €Q202000000 OIL WICK 0.05
98 #03 40134534 V FEED CAM 2.0 1
ag %03 $B117000700 BEARING 1

#01FOR PLC-2710-7/2760-7 / 2..#02FOR PLC-2710/2710-7 / 3. #03FOR PLC-2710/2760/27685/27T60L / 4. .#04FOR PLC-2760/2760-7/2760L:2765 / 5. #05FOR PLG-2760L /
6...%06FOR PLC-2710:2760/2760L / 7. #0TFOR PLG-2710-7:2760-7/2765 / B... / 1. #01FOR PLC-2710-7/2760-7 / 2..#02FOR PLC-2710/2760:2765/2780L / 3.. #03FOR PLC-2760L
/ 4.F04FOR PLC-2785 / 5. #05FOR PLC-2710/2710-7/2760:2760-7:2760L / 6..£Z06FOR PLC-2710/2710-7/2780/2760-7/2765 / 7... / 1..#01FOR PLC-2710-7/2760-7 / 2. .E02FOR
PLC-2710/72710-7 ¢ 3., #03FOR PLC-2710/2780/2765/2780L / 4. #04FOR PLC-2760:2780-7:2760L:2765 / 5. #05FOR PLC-2760L / 6. #06FOR PLG-271072760/2760L / 7. .#07TFOR
PLC-2710-7/2760-7/2765 / 8. / 1. ®01FOR PLC-2710-7/2760-7 # 2._#02FOR PLC-2710:2760;2765/2760L / 3. #03FOR PLC-2760L / 4. #D4FOR PLC-2765 / 5..%05FOR PLC-
2710:2710-7/2760-2760-7/2780L / 6.. 206FOR PLC-2710/2710-7/2760/2760-7:2785 / 7. / 1..501FOR PLC-2710°2710-7 / 2., #02FOR PLC-2760/2760-7 / 3. #03SELECTIVE PARTS



&3 u K g PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
12. FEED ADJUST COMPONENTS

_Parts No.

=
o
=
H

DESCRIPTION

1 40126363 BACKWARD FEED LEVER SHAFT 1
2 40129986 FEED ADJUSTING PIN HOLDER A 1
3 40129984 ) ADJUSTING BASE A 1
4 40129988 FEED ADJUSTING LINK 1
5 40134528 SPRING SUSPENSION 1
6 22911604 FEED REGULATOR SCREW 1
) 10715704 VERTICAL DIAL PIN 1
e B152652700G SPRING 1
9 23613409 FEED ADJUSTING PIN 1
10 =01 40129992 REVERSE FEED LEVER ASH B 1
1 SMBOBOE12TP  SCREWMS1=6 1
12 40134105 FEED ADJUSTING BASE SPRING 1
13 23530007 TUBE 0.08
14 #01  SMB0BOA12TP SCREW M8 L=8 2
15 40126116 REVERSE FEED LEVER DRAFT 1
16 40130004 FEED DIAL KNOB 1
17 40130001 FEED DIAL COVER A 1
18 40130003 . FEED DIAL GEAR 1
19 40130005 FEED DIAL SUPPORT PLATE 1
20 $ 40133826 SPACER 1
21 SMEC41802TP SCREW M4 L=18 2
22 40130008 HEXA SHAFT 1
23 23613409 FEED ADJUSTING PIN 1
24 40033825 HEAD FIXED SHAFT 1
25 RO092270200 O-RING 1
28 SL40408815C SCREW M4 L=8 2
27 SMB0E0B12TP SCREW M6 L=6 2
28 SMB050412TP SCREW M5 L=4 [
29 556121210SP SCREW 3/16-28 L=12 1
30 SKE052002TP SCREW M5X0.8 L=20 1
31 13424502 BUSHING FRONT 1
32 40086018 _ BUSHING MAIN FEED 1
33 €512010108H THRUST COLLAR ASM. D=12 W=10 1
34 40132118 FEED DIAL PLATE A 1
35 40134959 FEED ADJUSTING PIM A 1
36 40137780 SPRING RAC 1
37 B4122804000 ROLLER 1
38 #02 40133826 SPACER 1
a9 40130412 FEED ADJUSTING ARM BT 1
40 WT1780011KP TOOTHED WASHER 18 -
41 SHIB041402TP SCREW M4 L=14 1
42 S116040802TP SCREW M4X0.7 L=8 2
43 40130820 SCREW 1
44 WP04310055P PLAIN WASHER 1
45 #02  SMB041402TP SCREW M4 L=14 3
£ #02 40131887 FEED ADJUSTING PIN 1
&7 #02  SMBOS0412TP SCREW M5 L=d4 2
4 #02  B4122804000 ROLLER 3
29 #02 40112127 BACKWARD FEED CONNECTING ARM 1
50 #02 40129993 REVERSE FEED LEVER ASH 1
51 #02 40125864 REVERSE FEED LEVER SPRING HOOK 1
52 #02  D2628M1YCOF SPRING 1
53 #02 26229302 SUSPENSION SCREW - 1
54 #02  HMB0S0001SD HUT WMEX0.8 TYPE1 1
55 #02  RO092270200 O-RING 1
56 #02  SM4050855SP SCREW i
57 #02  SKB051400SP SCREW 1
58 #02  SNMBO51202TP SCREW MEX0.8 L=12 1
59 #02  SWB051602TP SCREW MS5X0.8 L=16 1
50 #02  §561212108P SCREW 3/16-28 L=12 1
a1 #02 22911804 FEED REGULATOR SCREW 1
62 #02 10715704 VERTICAL DIAL PIN 1
83 #02  B152652700G SPRING 1
64 #02 40125858 FEED ADJUSTING PINt HOLDER B 1
65 #02 40129985 ADJUSTING BASE B 1
66 #02 40126642 CYLINDER BASE A 1
67 #02 40129999 CYLINDER JOINT B 1
68 #02 40126643 CYLINDER BASE B 1
897 #02 40130004 FEED DIAL KNOB 1
70" #02 40130003 FEED DIAL GEAR 1
71 #02 40130005 FEED DIAL SUPPORT PLATE 1
72 #02  SMBOGOG12TP SCREW 6 L=6 1
73 02  SMB041802TP SCREW M4 L=18 2
74 #02 40077931 PRESSURE LOWERING SHAFT 1
75 #02  BT0400251EB URETHANE TUBE BLACK 4X2.5 0.38
76 #02  BT0400251EB URETHANE TUBE BLACK 4X2.5 036
77 #02  PJU4B052503 HOSE ELBOW 2
78 02 40132118 FEED DIAL PLATE A 1
79 #02  SDOBO034ETP SHOULDER SCREW D=8 H=3.4 1
80 #02  SDOSD0426TP SHOULDER SCREW D=9 H=4 2 2
81 #02  SKBOS0B02TP SCREW fI5X0 8 L=8 1
82 #02  SKG061010TP SCREW M8 L=10 3
83 #02  SMBOB1602TP SCREW M6 L=18 2
84 #02  PA200150900 AIR CYLINDER 1
85 #02 18035006 CABLE WARK NO.1 2
85 #02 18035105 WIRE MARK (2) 2
87 #02 40130819 FEED DIAL COVER B 1
&8 #02 40130006 HEXA SHAFT 1
&9 #02 40130820 SCREW 2
90 #02  WP04310058P PLAIN WASHER 2

1. #01FOR PLG-2710°2760:2760L.2765 / 2. 202FOR PLG-2710-T/2760-7 / 3. #03FOR PLC-2710/2760:2T60L-2765(WITH AKYPLC-2T10/2760/2760L27T65(WITH AKBTDL) / 4.,



du“g PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
12. FEED ADJUST COMPONENTS

Parts No. : DESCRIPTION Qty

91 #02  EAQS00B0O100 CABLE BAND 2
92 40137812 DIAL PLATE BUSH 1
93 02 40137812 _ DIAL PLATE BUSH 1
94 40137613 DIAL PLATE BUSH 1
95 €02 40137613 _ DIAL PLATE BUSH 1
96 #03 40139455 SOLENOQID RELAY CABLE ASH. 1

1.. #01FOR PLC-2710-7:2780-7 / 2. #02FOR PLC-2710/2710-7 / 3..503FOR PLC-2710/2760:2765/2760L / 4...#04FOR PLC-2760/2760-7/2760L:2765 / 5..£05FOR PLC-2760L /

6.. #06FOR PLC-2710/2760/2760L # 7..#0TFOR PLC-2710-7/2760-7/2765 / &... / 1..#01FOR PLC-2710-7/2780-7 / 2..£02FOR PLC-2710/2760/2765/2760L / 3..503FOR PLC-2760L
¢ 4. #04FOR PLC-2765 / 5. #0SGFOR PLC-2710:2710-7:2760/27€0-7/2760L / 6..#06FOR PLC-2710/2710-7/276Q/2760-7/2765 / 7... / 1. #01FOR PLC-2710-7/2760-7 / 2. #Q02FCR
PLC-2710:2710-7 ¢ 3...203FOR PLC-2710/2760/2765/2760L + 4. £04FOR PLC-2780:2760-7/2760L/2765 / 5. #05FOR PLC-2780L / 6..206FOR PLC-2710:-2760/2760L / 7. #0TFOR
PLC-2710-7:2760-7/2785 / 8... / 1. #01FOR PLC-2710-7/2760-7 / 2..#02FCR PLC-2710/2760:2765/2760L / 3. #03FOR PLC-2760L / 4..#04FOR PLC-2785 / 5. #05FOR PLC-
2710:2710-7/2760/276G0-7:2760L / 6. #06FOR PLC-2710/2710-7/2760:2760-7/2765 / 7. / 1. #01FOR PLC-2710/2710-7 / 2. #02FOR PLC-2760/2780-7 / 3. #03SELECTIVE PARTS



l u K l PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
13. DL COMPONENTS(FOR PLC-2710-7,2760-7,2710(WITH AK,BT,DL),2760(V




e BILARCE

No

note |

Parts No.
81504210000
BTC400251EB
B3031141H00
RE0320000K0
P.J304040504
18035501
40112191
SKGOB1002TP
SIECE1602TP
SNB054502TP
40112192
PA250250000

PLC-2710/PLC-2710-7/PLC-2760iPLC-2760-7
13. DL COMPONENTS(FOR PLC-2710-7,2760-7.2710(WITH AK.BT,DL),2760({WITH AK.BT,DL),2760L(WITH AK,BT.DL),2766(WI

CONNECTING SHAFT
URETHANE HOSE BLACK
CONNECTING STUD
E-RING32

ELBOW UNION

WIRE MARK (8)
KNUCKLE JOINT B
SCREW M6 L=10
SCREW M6 L=16
SCREW M5X0.8 L=45
TERTICAL CYLINDER ARM
AIR CYLINDER

DESCRIPTION

Q
<

[=]

RN N IRy VR UR STt

@



710/PLC-2710-7/PLC-2760/PLC-2760-7
UTO BT COMPONENTS(FOR PLC-2710-7,2760-7,2710(WITH AK,BT,DL),

C-2
. A

oL EECE .
14




d u K ‘ PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7

14. AUTO BT COMPONENTS(FOR PLC-2710-7,2760-7,2710(WITH AK,BT,DL),2760(WITH AK BT,DL),2760L(WITH AK,BT.DL).27
Parts No. | DESCRIPTION

1 40130413 BT LINK 1
2 40130024 8T CYLINDER PLATE 1
3 40130414 BT CYLINDER BLOCK 1
4 40052254 CYLINDER KNUCKLE JOINT 1
5 PA250250900 AIR CYLINDER 1
6 BT0400251EB URETHANE TUBE BLACK 4X2.5 a.27
7 PJ046052503 HOSE ELBOW 1
8 SHI40508555P SCREW 2
9 NHIBOBOOO1CP . NUT MeX1 TYPE1 1
10 SMB0S5002TP SCREW W5 L=50 4
11 ShB084502TP - SCREW I8 L=45 2
1 18035709 WIRE MARK (8) 2
13 40130285 TB SWITCH ASSY 1
14 23632102 REVERSE FEED SWITCH BASE GUIDE {n
15 40112213 TB SW MOUNTING PLATE 4}]
18 23631708 REVERSE FEED SWITCH COVER &
17 23631807 REVERSE FEED SWITCH §HAFT 88}
18 23831906 REVERSE FEED SWITCH SUPPORT 80}
19 S57110740TP SCREW 11/64-40 L=7 n
20 40130286 REVERSE FEED CORD ASM {n
21 EAS500B0100 CABLE BAND {1
22 10714103 CONNECTION LINK PIN A 1
23 RCO740811KP C-RING 8 {7.4) 2

24 SDOB0D40ETP SHOULDER SCREW D=8 H=4 1



BOPN, AP TN T —

l u Kl PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
15. 6-RANGE SW COMPONENTS(FOR PLC-2710-7,2760-7,2710(WITH AK,BT,




d u 5( a PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7

201 SL40414918C
#02  Sh40412015C
#02  WP04308015C

note | Parts No.
1 40130287
2 20105510
3 40112215
4 40130288
5 40112216
6
7
8

1..#01FOR PLC-2710-7/2760-7/2710(WITH AK/BT/DL)/2760(WITH AK/BT/OL) / 2..#02FOR PLC-2765(WITH AK/BT/DL) / 3... /

16. 6-RANGE SW COMPONENTS(FOR PLC-2710-7,2760-7,2710{WITH AK,BT,DL),2780(WITH AK.BT,DL),2760L(WITH AK,BT.DI

DESCRIPTION
SWITCH ASH
BRANGE SWITCH PCB ASSY
BRANGE SWITCH COVER
GRANGE SWITCH CABLE ASM.
PANEL SHEET
SCREW 4 X 14
SCREW M4 Ls12
WASHER R4




l u K ' PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
16. SPEED ADJUST COMPONENTS(FOR PLC-2710-7,2760-7)




a BLARCH

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
16. SPEED ADJUST COMPONENTS({FOR PLC-2710-7,2760-7)

m Parts No. L
1 40130269 VERTICAL DETECTOR SWITCH ASM
2 23638406 SAFETY SWITCH NUT
3 SIV4021601SH SCREW N2 L=18
4 40126259 SENSOR BRACKET
5 40130290 SPEED CONTROL GORD ASH.
6 SL4040891SC SCREW N4 L=
1. 7

DESCRIPTION




i u K. PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
17. THREAD CUTTING COMPONENTS(FOR PLC-2710-7,2760-7)

€p—73.74
26,28

A.T7 478 14,15

16-17"-"-@1@ 85:-85
89.90

96.97
100+101

12413
43,44




PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
17. THREAD CUTTING COMPONENTS{FOR PLC-2710-7,2760-7)

| No | note | Parts No.

DESCRIPTION

1 40138044 BEARING 1
2 01 22956205 WIPER HINGE SCREW COLLAR 1
) #02 22956205 WIPER HIMGE SCREW COLLAR 2
4 #01 22957104 WIPER SOLENOID SHAFT 1
5 #02 22957104 WIPER SOLENOID SHAFT 2
& #01 22957203 WIPER LINK COLLAR 1
7 #02 22957203 WIPER LINK COLLAR 2
8 =01 40130057 F KNIFE BASE 1
9 #02 40130057 F KNIFE BASE 2
10 #01 13416508 PIN DIFF ADJ 1
1 #02 13416508 PIN DIFF ADJ 2
12 #01 40130051 W KNIFE SHAFT 1
13 #02 40130051 I KNIFE SHAFT 2
14 #01 40130049 I KNIFE BASE 4
5 02 40130049 W KNIFE BASE 2
16 #01  REQS00000KO E-RING 1
17 #02  RE0500000K0 E-RING 2
18 01 40133503 THREAD TRIMKER SOL BASE PLATE 1
19 #02 40133503 THREAD TRIMMER SOL BASE PLATE 2
20 #01 40112234 KNIFE DRIVING ARN LINK 1
21 #02 40112234 KNIFE DRIVING ARM LINK 2
22 01 40112235 DRIVING ARM RETURN SPRING 1
23 #02 40112235 DRIVING ARK RETURN SPRING 2
24 40130059 THREAD TRIMMER CAM RIGHT 1
25 #01 40130050 MOVING KNIFE 1
26 #02 40130050 NMOVING KNIFE 2
27 #01 40130058 FIXED KNIFE 1
28 #02 40130056 FIXED KNIFE 2
29 #01 40130055 CLAMP SPRING 1
30 #02 40130055 CLAMP SPRING 2
31 #01 40123248 IOVING KNIFE DRIVING ARN 1
32 #02 40123248 IOVING KNIFE DRIVING ARK 2
33 01 13319405 IZAIN FEED ROCKER PIN 1
34 #02 13319405 MAIN FEED ROCKER PIN 2
35 01 13461504 LK PIN 1
36 #02 13461504 LINK Pl 2
37 #01 40130052 14 KNIFE ARM A 1
38 202 40130052 M KHIFE ARM A 2
39 #01 40130053 1 KNIFE LINK 1
40 #02 40130053 I KNIFE LINK 2
a1 #01 40130054 I KNIFE ARM B 1
42 #02 40130054 I/ KNIFE ARM B 2
43 #01 40130058 4 KNIFE DRIVING SHAFT 1
4 #02 40130058 I} KNIFE DRIVING SHAFT 2
45 #01  SMB051202TP SCREW M5X0.8 L=12 1
45 02 SMB051202TP SCREW M5X0.8 L=12 2
a7 %01 SKB040312TP SCREW M4 L=3 2
4 #02  SMBD40312TP SCREW 4 (=3 4
49 #01  SKE050612TP SCREW WEX6 2
50 =02 SKBOS0612TP SCREW M5X6 4
51 #01 21470505 CAM ROLLER(245-75P) 1

a2 #02 21470505 GAN ROLLER(245-75P) 2
53 01 SDO4BCSTETP SHOULDER SCREW D=4.6 H=5.7 * 1

54 #02  SD04B0S7ETP SHOULDER SCREW D=4.6 H=5.7 2
55 #01  B2508047000 BLOCK ROLLER 1
56 £02  B2508047000 BLOCK ROLLER 2
57 201 40130593 ROLLER SHAFT 1
58 #02 40130593 ROLLER SHAFT 2
59 #01  RE0300000K0 E-RING 3 1

50 202 RED300000KO E-RING 3 2

3] 201 40130820 SPACER 1

62 #02 40130820 SPACER 2
63 #01  SHE041002TP SCREW MdX0 7 L=10 1
34 #02  SKE041002TP SCREW M4X0.7 L=10 2
65 #01 40137921 THREAD TRIMMER SOLENOID 1
6 #02 40137921 THREAD TRIMMER SOLEMOID 2
a7 01 NSB1103108P HEXAGONAL NUT 11/64-40 1
68 #02  1S61103103P HEXAGONAL MNUT 11/84-40 2
69 . #01 SHOULDER SCREW D=0.5 H=3.2 1
70, #02  SDOES032ITP SHOULDER SCREW D=6.5H=32 2
7 #01  SME030s02TP SCREW M3X0.5 L= 4
72 #02  SMBO30GO2TP SCREW #3X0.5 L=6 8
73 #01  SSH110480SP SCREW 11/64-40 L=4.3 1
74 02 5561104808P SCREW 11/64-40 L=4.3 2
75 #01  SKB040802TP SCREW M4X0.7 L=8 3
76 #02  SHG040802TP - SCREW M4X0.7 L=8 6
77 #01  SMB051002TP SCREW M5X0.8 L=10 1
78 #02  SME051002TP SCREW MSX0.8 L=10 2
79 #01 | SMBC60812TP SCREW MG L=8 2
80 #02  SHB0E0R1Z2TP SCREW M6 L=8 4
81 #01  SS6060220SP SCREW 3/32-56 L= 2.0 2
82 #02  SSB080220SP SCREW 3/32-56 L= 2.0 4
83 £01 SS6090520SP SCREW 9/64-40 L= 5.0 2
84 #02  SSG090520SP SCREW 9/64-401= 50 'l
85 #01  SMBOSUS12TP SCREW 2
86 #02  SMBOS0S12TP SCREW 4
87 #01  WP0450000SD WASHER 4 5X8X0.5 3
88 02 WP0450000SD WASHER 4 5X8X0.5 8
89 #01  WP0550800SP WASHER 5.5X10X0 8 1
20 #02  WP0S550800SP WASHER 5 5X10X0.8 2

1..#01FOR PLC-2710-T 7 2..#02FOR PLC-2760-7 ¢ 3... !



PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
17. THREAD CUTTING COMPONENTS(FOR PLC-2710-7,2760-7)

Parts No. : : DESCRIPTION
91 26231902 QIL WICK PIPE STOPPER 1
92 Shi40406558P SCREW k4 L=6 1
93 40139455 SOLENOQID RELAY CABLE ASBMK. 1
94 #02 40130060 THREAD TRIMKMER CAM LEFT 1
95 #02 40138044 BEARING : 2
96 #01 40137802 WASHER 2
a7 #02 40137802 WASHER 4
98 #01 40137803 WASHER 1
99 #02 40137803 WASHER 2
100 =01 40137999 BEARING 2
101 #02 40137999 BEARING 4
102 #01 REQS00000K0 E-RING 1
103 #02  REOS00000K0 E-RING 2

1. #01FOR PLC-2710-7/2760-7 / 2 #02FOR PLC-2710:2710-7 ¢ 3. #03FOR PLC-2710:2760/2765/2760L / 4. #04FOR PLC-2760:2760-7/2760L/2765 / 5. #05FOR PLC-2760L ¢
. #0GFOR PLC-2710/2760:2760L ¢ 7..#0TFOR PLC-2710-7/2780-7/2765 / 8. / 1. #01FOR PLC-2710-7 / 2..#02FOR PLC-2780-7 / 3.



P~

v
[ =3
w
P~
o
[ 8]
wed
o
=
<
©w
~
o

b
Q
wd
o
=
s
(=3
-
P~
o
Q
|
o
=
o
-—
r~
e
Q
-
o

[
o
w
M~
o8
M~
)
o
-
~
o™
»
o
-
o.
14
(o]
=
v
-
=
w
=z
o
0.
=
o
o
11
(2
=z
w
o]
=
o
(8
©
-




R R

Baahy i v e e b s
NE2Oowdudmomb wmnao@®~No

 Parts No.
40133612
40112137
40112138
40125872
40112140
40112149
40133855
40112151
40112228
PA200350300
D2464555B00
SKE061002TP
BT0400251EB
PJ048052503
REQ400000KC
SDOB0032ATH
SDOB00341SP
SL40510918C

3 g PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
. 18. CONDENSE COMPONENTS(FO

R PLC-2710-7,2760-7)

CONDENSE ARM
LINK A
LINK B
CYLINDER BRACKET
CYLINDER STAY
CYLINDER KNUCKLE

LINK D g

8T LINK STUD

MOTOR COVER FITTING PLATE
AR CYLINDER )
LINK DRIVING MAGNET Pln
SCREW MG L=10
URETHANE HOSE BLACK
HOSE ELBOW

E-RING 4

HINGE SCREW D=8 H=3.2
HINGE SCREW D=8 H=3.4
SCREW K5X0.8 L=10
WIRE MARK {4)

SCREW H5X0.8 L=8
SCREW MEX0.8 L=14
SCREWY

DESCRIPTION

2|

@
W LN = WM e fp N e e s s

-~



: u K i PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
19. THREAD TENSION COMPONENTS(FOR PLC-2710,2710-7)




'omwmf.v\uwmh-a
=
Q
-
o

DN DO b N D

o R
(RN N g ]

n
57

- Parts No.
22912257
22954309
20126265
40125873
40134505
11957008
22618201
B3112704000
40112204
40112218
40112219
40126404
40126724
10697506
B21375270A0
22617807
12038304
22528808
22045703
22083400
22529408
22045802
NSE110310SP
22618706
10320100
RODA7180100
SD0450401SP
S53000710TP
$541106155P
WPOS01016SD
B3128012000
WP04B05565D
B3120053000
22021407
22528500
REGS0000CKD
SK40508555P
SI4051001SN
S58661012TP

4 g PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
19. THREAD TENSION COMPONENTS(FOR PLC-2710,2710-7)

FEED REVERSE ARM ASKL

REVERSE FEED SWITCH SPRING

DISK RELEASE LINK ASHK.
DISK RELEASE LINK BASE
THREAD TENSION ASH,
THREAD TENSION KNOB
TENSION RELEASE PIN A
TENSION SPRING BUSHING
TENSION RELEASE LEVER
DISK RELEASE PLATE A
DISK RELEASE PLATE 8
ASSY TENSION BASE PLATE
TENSION DISC HOLDER
THREAD TENSION BRACKET A
TAKE-UP SPRING GUIDE ASH.
NUT

TENSION SPRING

PRE TENSION POST
THREAD TENSION NUT
THREAD TENSION SPRING
BOBBIN THREAD GUIDE
THREAD TENSION DISK

NUT 11:/64-40

THREAD TAKE-UP SPRING A
SCREW STUD

RUBBER RING

HINGE SCREW D= 45 H= 4
SCREW 9/64-40 L=7
SCREW 11/84-40 L=6
WASHER 5X10.5%1

THREAD TENSION DISK
WASHER 4 GX7 5X0.5
TENSION SPRING

ROTATION STOPPER

FELT

E-RING

SCREW

SCREW K5

SCREW

"DESCRIPTION

4
m

1)

{1
1)
)
m
M
M

i Tl



PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
20, THREAD TENSION COMPONENTS(FOR PLC-2760,2760-7,2760L)




._j u K l PLC-2710/PLC-2710-7/PLC-2760/PLC-2780-7
20. THREAD TENSION COMPONENTS{FOR PLC-2760,2760-7.2760L)

Parts No. | DESCRIPTION | aty

1 40132435 THREAD TENSION ASM. 1
2 10697508 THREAD TENSION BRACKET A )
3 10687605 THREAD TAKE-UP SPRING STUD n
4 11072402 THREAD TENSION KUT @
5 11093608 THREAD TENSION SPRING )
[ 11957008 THREAD TENSION KNOB 4)
7 12938304 TENSION SPRING (2)
8 22528806 THREAD TENSION POST n
a 22520408 BOBBIN THREAD GUIDE - {2)
10 22529515 BOBBIN THREAD TENSION ROD ) : ' 4}
11 22617609 THREAD TENSION POST ) m
12 22617708 - TAKE-UP SPRING GUIDE L g (1)
13 22617807 NUT 28!
14 22618201 TENSION RELEASE PIN A 2)
15 22618300 TENSION RELEASE PIN B [¢]
18 22618708 THREAD TAKE-UP SPRING A aH
17 22618805 THREAD TAKE-UP SPRING B ) 2L
18 22618304 _ SET SCREW @
19 40112204 TEMSION RELEASE LEVER n
20 40112218 DISK RELEASE PLATE A m
21 40112219 DISK RELEASE PLATE B N
22 40126557 ASSY TENSION BASE PLATE {n
23 40126724 TENSION DISC HOLDER {4)
4 B3112704000 TENSION SPRING BUSHING 2
5 B3126012000 THREAD TENSION DISK @
26 B31375270A0 TAKE-UP SPRING GUIDE ASM. 2)
27 B3138527000 ADJUSTING PLATE B {1
28 B3139527000 COLLAR m
29 B3141527000 PRESSER COLLAR )
30 B3142527000 TAKE-UP SPRING GUIDE PLATE m
31 B3143527000 TAKE-UP SPRING GUIDE STUD (
32 B3214047000 BOBBIN WINDER TENSION DISC
33 NS6110310SP NUT 11/64-40
34 RO037180100 RUBBER RING
35 SDO450401SP HINGE SCREW D=4 5H= 4
36 5541106155P SCREW 11/64-40 L=6
37 S570005105P ) SCREW 9:84-40 L= 4.6
38 WPOS0101650D WASHER 5X10.5X1
39 WPD4B0556SD WASHER 4.6X7.5X05
40 B312905300 TENSION SPRING
41 22921407 ROTATION STOPPER
42 40125873 DISK RELEASE LINK BASE 1
43 SK4051001SH SCREW M5 3
44 SS86G1012TP SCREW 1
45 22528509 FELT 1
46 REQS00000K0 E-RING 1
4 22912257 FEED REVERSE ARN ASH. 1
4 22954309 REVERSE FEED SWITCH SPRING 1
43 SK40508555P SCREW 1
50 40126265 DISK RELEASE LINK ASK. 1



PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
21. NEEDLE STOP CHANGE LEVER & THREAD TENSION COMPONENTS(FC




LECE %

1

N A B W R =

@ @

=3

52
53
54
55
56
a7
58
59
80
61
62
63
64
65
86
67
B8
89,
b
71
72
73
74
75
7%
77
78
79
80
81
&
&3
84
a5
88
&7

Z01FOR CHINA

=2
Q
-
@

=03
#03

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7

Parts No.
40141153
10607508
10697605
11072402
11093608
11957006
12038304
22528006
22629408
22529515
22617609
20617708
22617807
22618201
22618300
22618706
22618805
20618904
40112204
40112218
40112219
40131666
40126724 .
B3112704000
B3126012000
B31375270A0
£3138527000
85139527000
B3141527000
83142527000
B3143527000
B3214047000
HSE110310SP
RO037180100
SD04504015P
$S41106155P
SS7090510SP
WPO501016SD
WPO4BOSEESD
40138484
83129053000
22021407
40126285
40125875
SH4DS0855SP
558661012TP
22528500
REO500000K0
40131857
40131658
SS9110460GF
SDOBOCIABTP
22687701
40131659
Sh4050855SP
REO700000KO
22687503
40032327
40028556
SKB051202TP
SD0G40752TP
40028541
22615702
SMecG1212TP
NIBOG0001CP
40138477
40131660
SKE050450TP
SMBO4D412TP
40131662
Shi4041401SC
40131663
SDOB0032TTP
40131665
40131864
40131866
SIBO4DBTOSP
CHi300400901
14300400002
SWA051001SN
40138933
SKE041150TP
40138934
SKAD40501SN
WPO4B03265F
22912257
20954309

2. #02EXCEPT CHINA 7 3. #03EXCEPT AK/BT'DL

THREAD TENSION ASM 2865

THREAD TENSION BRACKET
THREAD TAKE-UP SPRING STUD
THREAD TENSION NUT

THREAD TENSION SPRING
THREAD TENSION KNOB
TENSION SPRING

THREAD TENSION POST

BOBBIN THREAD GUIDE

BOBBIN THREAD TENSION ROD

THREAD TENSION POST
TAKE-UP SPRING GUIDE

NUT

TENSION RELEASE PIN
TENSION RELEASE PIN
THREAD TAKE-UP SPRING A
THREAD TAKE-UP SPRING B
SET SCREW

TENSION RELEASE LEVER
DISK RELEASE PLATE A
DISK RELEASE PLATE B
ASSY TENSION BASE PLATE 2885
TENSION DISC HOLDER
TENSION SPRING BUSHING
THREAD TENSION DISK
TAKE-UP SPRING GUIDE ASM.
ADJUSTING PLATE B

COLLAR

PRESSER COLLAR

TAKE-UP SPRING GUIDE PLATE
TAKE-UP SPRING GUIDE STUD
BOBBIN WINDER TENSION DISC
HEXAGONAL KUT 11:64-40
O-RING

SHOULDER SCREW D=4 5 H=4
SCREW 11/64-40 L=6

_SCREW 9:64-40 L= 4.6

WASHER 5X10.5X1

WASHER 4 6X7.5X05
TENSION PLATE LABEL
TENSION SPRING

ROTATION STOPPER

DISK RELEASE LINK ASM.
DISK RELEASE LINK BASE
SCREW

SCREW

FELT

E-RING

LEAF SPRING
REFPOSITIONING PLATE
SCREW 11/64-40 L=4
SHOULDER SCREW

SPRING SHAFT

SPRING BASE

SCREW

E-RING 7

SPRING

AS8Y REPOSITIONING ARK
REROSITIONING ARM

SCREW MEX0.8 L=12
SHOULDER SCREW D=8.35 H=7.5
ADJUSTING SPRING

QlL ADJUSTING BALL

SCREW WEX12

NUT K16X1 TYPE1
REPOSITIONING LEVER SHAFT
ASSY REPOSITIONING LEVER
SCREW W& L=4

SCREW 14X4

RELEASE LEVER PLATE BASE
SCREW 14X0.7 L=14
RELEASE LEVER PLATE
SHOULDER SCREW D=8 H=3.2
SPRING

RELEASE LEVER

RELEASE LEVER COVER
SCREW

LABEL

LABEL

SCREW K&

RELEASE LEVER PLATE B
SCREW

SWICH COVER

SGREW WM4X0.7 L=5

WASHER 4 6X7.8X0.3

FEED REVERSE ARM ASK.
REVERSE FEED SWITCH SPRING

NEEDLE STOP CHANGE LEVER & THREAD TENSION COMPONENTS8{FOR PLC-2765)

DESCRIPTION

;4. .#04WITH AK/BT/DL 7 5... ¢

ab}
M
{4)
@
{8}
2)
n
88}
8]
¢h
{1
(4}
2)
(%)
{2
(13
1
1
n
n
2
{2)

e R R TR e R T RN e i T B e < O Rt kRt ek D e



PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
22. TENSION RELEASE COMPONENTS(FOR PLC-2710-7,2760-7)




«HLBECH

.om-tc:m:.wru_.a

DHin RO

Parts No.

23542418
40125948
40126263
40125949
5540905155P
32055501
NIE0300018C
S00550271TP
SKG030602TP
WP03205015E
40130291
Ski40512555P
40126563
40126562
40086679
EA9500B0100

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
22. TENSION RELEASE COMPONENTS(FOR PLC-2710-7,2760-7)

DESCRIPTION
CLUTCH LINK PIN
RELEASE SOLENCID LINK
SOLENOID LINK MOUNTING PLATE
RELEASE SOLENQID BASE
SCREW 9/64-40 L=5
AT (UPPER) SPRING
NUT M3X0.5 TYPEY
HINGE SCREW D= 550 H=2.7
SCREW I13X0.5 (=€
WASHER 3.2X7.0X0.5
TENSION RELEASE SOLENOID
SCREW K5 L=12
STOPPER PLATE
RUBBER HOLDER
WIPER STOPPER RUBBER
CABLE BAND

B I S . - e



8] 4]

PLC-2710!PLC-2710-7!PLC—2760!PLC-2760-7
23. PNEUMATIC COMPONENTS(FOR PLC-2710-7,2760-7)



d u K ! PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
23. PNEUMATIC COMPONENTS(FOR PLC-2710-7,2760-7}

| No | note Parts No. DESCRIPTION | oty
i 1 BTO600401EB TUBE 11
2 BTOBOOSO1EB VINYL TUBE 11
3 5L40410915C SCREW K4 L=10 2
4 40130284 SOLENOID VALVE CABLE ASM. 1
5 40130283 SOLENOID VALVE ASM, 1
6 HXO0150000C CABLE CLIP :
7 SI4040B8555P SCREW 1
8 HX00150000H CABLE CcLIP 1
9 HX0015000CM CABLE CLIP 1
10 SM40408555P SCREW 2
11 40126127 AIR VALVE RELAY CABLE ASM. 1
12 EA9500B0200 ) CABLE BAND 150 3
13 EAQ500B0O100 CABLE BAND 2



PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
24. BOBBIN WINDER COMPONENTS

8] 4

it
!

i

\

—




-_l u K ‘ PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7

24. BOBBIN WINDER COMPONENTS

Parts No. DESCRIPTION | Oty
1

1 40126355 BOBBIN WINDER UNIT

2 26260109 BTW BASE )
3 26260307 BTW BASE SHAFT 4]
4 26260406 BETW SHAFT BASE I5H)
5 40126594 BTW CAM PLATE n
3 26260505 BTW CAM LEVER N
7 40125851 WINDER WHEEL S}
8 26260802 B8TW BEARING SPACER {m
9 26261008 BTW LEVER SHAFT . ; (1
10 40126354 WINDER BEARING B m
11 26261503 BTW WHEEL RUBBER . )
12 40128550 B BOBBIN SHAFT . (n
13 40125927 BOBBIN BASE n
14 401268311 WINDER GUTTER {n
5 40125947 BOBBIN LEVER 1
18 13718507 SPRING n
1 RCO560711KP ) RETAINING RING n
18 SKO0030801SC SCREW M3X0 5 L=6 ) ) [SH]
19 SK5040655SN SCREW n
20 SK16031202TP SCREW M3aX0.5 L=12 n
21 SMB050502TP SCREW M5 L=5 {2)
22 WP0450826SC WASHER 4.5X10X0.8 M
23 40126549 HELICAL TORSION COIL SPRING {1)
24 40125928 ) ) WINDER LATCH CAM m
25 40125844 WINDER LATCH B m
26 WP0320501SC WASHER M3 (n
27 40088958 BOBBIN THREAD TENSION ASK. 1
28 22921506 THREAD TENSION DISK n
28 22921704 THREAD TENSION SPRING A (1)
30 40088959 BOBBIN THREAD TENSION ROD ASK (1
31 22921407 ROTATION STOPPER m
32 22921308 THREAD TENSION NUT m
k) SIMB051002TP SCREW M5 L=10 1

34 SK00510015C SCREW 3



l u K l PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
25. LUBRICATION COMPONENTS

=}

48

52.104 105

| ; I G s
j 16,07 | 0 WTe>14.15.96.97
f

Ry { ;/\‘)/%_s 24.25 ) “{—5 5
AR = AR TYPY |
b i 24.25 ... 38 BT

NS @\¢ 23508 38~

' ‘ 91.106 2
ipe | (a O NN
e ) : 39 > \\\\‘\\\ h ‘-.\\":\\\ 90 \\k\
72.73 L 4'0‘.1 1‘1 N 0 {/J

& k | ~ s
~ -//:) ~ e | 90 = (\ >

]

.o | rNga .}
% ! 3g W, &
) 102 ﬁ 11 2%(\ L.
P i S ,\\\
2 58,0085 P4 3 ada s B0 7y
101 2820~ g/:?\a 031 \:a& |
; @B.ﬁ_? 8.79 Be=C | V:[}\é’\ 6;0 1101117 \’('f{{::?/

£

; 5,65
95--{ i | S 28.2 = b
80.81-&;| =~ 9?‘2‘;}\ 93

2

| 47 TR
82.83—4 Cb-85.86 3233 ® 30;31‘»5;:)

5.82.83 84‘E 60

)



d u K ' PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7

26. LUBRICATION COMPONENTS
Parts No.

DESCRIPTION

1 40112320 FELT 1
2 23630007 TUBE 004
3 23630007 TUBE 0.04
4 23630007 _ TUBE 0.025
5 23630007 TuBE 02
6 23630007 TUBE 115
7 23630007 TUBE . 0.35
8 23630007 TUBE 0.02
] 23630007 TUBE ‘ 0.38
10 23630108 TUBE B 0.32
1 22935308 ) MAGNET CORD RUBBER 2
12 #01 13765607 OIL CONNEC. ARM 1
13 #02 13785607 Ol CONNEC. ARM 3
1 #04 40130038 FELT 1
15 06 40130038 FELT 2
16 #01 40130039 FELT HOLDER 1
17 202 40130039 FELT HOLDER 2
18 #01  SMB030402TP SCREW M3X0.5 L=4 3
19 #02  SMB030402TP SCREW M3X0.5 L=4 &
20 201 500000401M2Z CONNECTING SCREW 1
21 #02  SQ0000401M2 CONNECTING SCREW 2
22 #01 B3525357000 CONNECTING SCREW (B) 1
23 #2  B3525357000 CONNECTING SCREW (B) 2
24 #01  B3534012000 GASKET 2
25 #2  B3534012000 GASKET 4
26 #01 40130037 GROOVE WASHER 1
27 #02 40130037 GROOVE WASHER 2
28 £01 40032804 BASE 2
29 #02 40032804 BASE 3
30 #01  NSB110310SP HEXAGONAL NUT 11/84-40 2
31 #02  NSE1103108P HEXAGONAL NUT 11/84-40 3
32 01 WP0430800SD WASHER M4 1
33 202 WP0430800SD WASHER M4 %
34 #02  SMB041802TP SCREW M4 (=18 1
35 23628357 FLOATER ASHM. 1
36 40036187 QlL GAGE s 1
37 CQ200000000 OIL WICK B 027
38 23630850 OIL FILTER JOINT ASM. 2
39 23630601 OIL FILTER JOINT &)
4 23630403 OIL FILTER (1)
4 23630502 OIL FILTER STOPPER (1)
4 #02  CQ200000000 OIL WICK 0.27
43 40013595 OIL EXIT CAP 1
44 RO098240100 O-RING 1
45 SLBO51092TN SCREW M5 L=10 3
48 SMB0S0512TP SCREW 1
47 40101721 ECCENTRIC CARM 1
48 01 23540305 CAP 1
49 SHG081802TP SCREW M6 L=18 1
50 40022407 CORD HOLDER ) 1
51 SK40406855SP SCREW M4 L=8 1
52 01  EA9500B0100 CABLE BAND 4
53 23629504 DISTRIBUTOR - 1
4 40126582 RUBBER PLUG 1
55 201 10773000 FELT 1
56 #02 10773000 FELT 2
57 BP500000000 VINYL PIPE ) 02
58 #2  BP500000000 VINYL PIPE 02
59 13142609 OIL TUBE HOLDER 1
80 B1834512000A OIL ADJUSTING SCREW 2
61 23630007 TUBE 0.12
62 23630007 TUBE 0.14
63 23630007 TUBE 035
64 #02 23630007 TUBE 0.08
65 #02 23630007 TUBE 0.09
66 #02 23630007 TUBE 025
67 23630007 TuBE 0.3
68 202 23530007 TUBE 03
89 #02 23630007 TUBE 0.25
70+ CQ202060000 COTTON OIL WICK D=2 0.08
7 202  CQ202000000 COTTON OIL WICK D=2 0.012
72 #1  HX001500000 CABLE CLAMP 2
73 #02  HX00150000D CABLE CLAMP 4
74 #01  SMB040802TP SCREW M4X0.7 L=6 2
75 02 SI/6040602TP SCREW M4X0.7 L=6 4
76 01 ©Q202000000 COTTON OIL WICK D=2 0.08
77 02 CQ202000000 COTTON OIL WICK D=2 0.48
78 01 40133762 VILENE 1
79 #02 40133762 VILENE 2
80 #01 40133595 VILENE HOLDER 1
81 =02 40133595 VILENE HOLDER 2
82 01 SHBE040602TP SCREW M4X0 7 L=6 3
83 #02  SNB040602TP SCREW M4X0.7 L=6 6
84 SKE043002TN SCREW 1
85 #01  D2611555B00 CABLE HOLDER 1
85 #02  D2511555800 CABLE HOLDER 2
87 40133922 OIL TANK 1
] D2112555B00 CORD HOLDER 1
89 SLIBOB0SS0TP SCREW M8 L=4 5 1
90 23629405 PIPE STOPPER B 2

1. #01FOR PLC-27102710-7 # 2. #02FOR PLC-2760:2760-7/2780L/2765 / 3..#03FOR PLC-2710 ¢ 4. #04FOR PLC-2710-7 / 5. #0SFOR PLC-2760/2760L/2765 / 6. 506FOR PLC-
2760-71 / 7



d u K ' PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
25. LUBRICATION COMPONENTS

No | note | Parts No. | DESCRIPTION Qty
91 23530108 TUBE B 0.03
a2 40101719 PUMP BASE ASSY 1
93 23630601 OIL FILTER JOINT 8
9 ©Q252000000 OIL WICK 0.025
05 £02  B1834512000A OIL ADJUSTING SCREW 1
% #3 40137885 FELT 1
o7 #05 40137885 FELT 2
98 40137517 FELT 1
% ©Q200000000 QIL WICK 0.1
100 CQ200000000 OlL WICK 0.1
101 £05  HX00150000D CABLE CLIP 1
102 #05  SMB040B02TP SCREW Mé (=6 1
103 23629306 PIPE STOPPER A 2
104 #02  EA9500B0100 GABLE BAND 5
105 EAG50080200 CABLE BAND 150 3
106 23630106 TUBE B 0.03
107 23630007 TUBE 0.05
108 23630007 TUBE 0.1
108 23630007 TUBE 0.1
110 23630106 TUBE B 0.09
m 23830106 TUBE B 0.09
112 12210803 SFRING 2
13 CQ300000000 OIL WICK 0.26
114 CQ300000000 OIL WICK 026
115 12316007 OIL WICK (VERTICAL C) 1
116 #£02 12316007 QIL WICK (VERTICAL C) 1

. #01FOR PLC-2710-7:2760-7 / 2..%02FOR PLC-2710:2710-7 / 3..#03FOR PLC-2710/2760/2765/:2T60L / 4. #04FOR PLC-2760/2760-7/2760L2765 / 5.. #05FOR PLC-2760L /

8. #0GFOR PLC-2710/2760/2760L / 7..#0TFOR PLC-2710-7/2760-7/2765 / 8. / 1. #01FOR PLC-2710-7 / 2..#02FOR PLC-2760-7 7 3. / 1. / 1. ./ 1. #01FOR CHINA /
2 =02EXCEPT CHINA / 3. #03EXCEPT AK/BT/DL / 4 #04WITHAKBTOL / 5. 7 1. / 1.7 1. ¢ 1. f 1. 7 1. £01FOR PLC-2710:2710-7 / 2. 02FOR PLC-2760:2760-
7:2780L°2765 / 3..503FOR PLC-2710 / 4. #04FOR PLC-2710-7 / 5..#05FOR PLC-2780/2760L/2765 / 6..#06FOR PLC-2780-7 / 7.




e K ' PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
. 26. THREAD STAND COMPONENTS(FOR PLC-2710,2710-7)




d u K ' PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
26. THREAD $TAND COMPONENTS{FOR PLC-2710,2710.7)

No | note | Parts No. | - DESCRIPTION ty
1 40111351 THREAD STAND ASM, 1
2 40085784 SPOOL REST ROD LOWER )
3 40085785 i SPOOL REST ROD UPPER d 1)
4 40085786 SPOOL REST AR LOWER N0 )
5 40085787 SPOOL REST ARM UPPER m
i 40085788 SPOOL REST- . {2
7 40085789 SPOOL REST CLSHION (@
8 40085790 SPOOL PIN 3 @
9 40085791 B SPOOL RETAINER : (2
10 40085792 Rl Rl SPOOL REST ROD JOINT i &)
11 40085793 SPOOL REST ROD RUBBER CAP : i
12 40085794 THREAD GUIDE : et L {2)
13 40085795 THREAD GUIDE BUSHING o))
14 40086325 SPOOL REST ROD NUT (n
15 WP1612616SE WASHER 16X30X2.6 @
16 40085798 SPOOL REST ROD RUBBER CUSHION @
17 40096326 SPOOL REST ARM LOWER SCREW : ; §))
18 NIME0S0001SE NUT M5 : (@)
19 40096327 SPOOL REST ARM UPPER SCREW N
20 NKB0500018E NUT M5 @
21 WS0510002KN SPRING WASHER M& @
22 WP0531001SC WASHER M5 @
23 SM4D514055E SCREWMSL=14 @
24 MNMB0S0001SE NUTMS e £ @)
2 40111350 SPOOL REST THREAD GUIDE B m
26 40108579 THREAD GUIDE ARM BASE {n
27 NIE040002SC MUT M4 {2
28 SK4D42501SC SCREW M&X0.7 L=25 nm

29 Sh40412015C SCREW M4 L=12 E ; 0



| e e e

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
27. THREAD STAND COMPONENTS(FOR PLC-2760,2760-7,2760L.,2765)

'
i
|
i
i
i
i
|
]
§
i
§
}
H
;
u
| H
:
t L
;o 16— =
H b
5 3 Je iy
| TS
i \G::j\



B i

(S 18] 4

13167556
22930556
22930507
22930705
22031408
22930408
22031307
13167903
13168000
13168109
13168208
22930309
22931109
22931000
22930903
22930804
SIMG0E1610SC
SM40514055E
NIB0S0001SE
Shi40410018C
HIG0400028E
Shi40412018C
Sh40420015C
NWB040002SE
WP16126165E
WS1643202KR
HIMB1605118E
NIMBO50001SE
WS0510002KN

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
27. THREAD STAND COMPONENTS(FOR PLC-2760.2760-7,2760L.2766)

Parts No.

. DESCRIPTION
THREAD STANDING DEVICE ASM.
SPOOL REST ARM ASM.

SPOQL REST ARM

THREAD GUIDE ARM JOINT

THREAD STANDING ROD RUBBER CAP
THREAD STANDING ROD UPPER
THREAD STANDING ROD JOINT
THREAD STANDING THREAD GUIDE
THREAD STAMDING GUIDE BASE
THREAD STANDING GUIDE ARM
THREAD STANDING GUIDE AR BASE
THREAD STANDING ROD LOWER
SPOOL RETAINER

SPOOL PIN

SPOOL REST CUSHION

SPOOL REST

SCREW 16 L=16

SCREW K5 L=14

NUT MS

SCREW M4X0.7 L=10

NUT MaxXo.7

SCREW M4 L=12

SCREW M4 X 20

NUT M4X0.7

WASHER 16X30X2.6

SPRING WASHER

NUT M18X1.5

NUT M5

SPRING WASHER

| Oty

2)



-2760/PLC-2760-7
RTS COMPONENTS (1)

-7/IPLC
ESPA

UKl PLC-2710/PLC-2710
28. ACCESSORI

prm——————
__ o
N/
_ 53
| R B R
5 7
| N\ %/6 e A
| V\ N N
Ay . W
o e
" o N I\‘_ w w‘.\ﬂa\lum.....-::. =
)
_ / \.%@%\‘
; e
I ; SEEET M)
| &
Liw = J\l llllllllllllllll
ey |
=
-
=
o>




._. u K ' PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7

28. ACCESSORIES PARTS COMPONENTS (1)

No | note | Parts No. DESCRIPTION [ Oty

1 02 40025036 KNEE SWITCH ASM. 1
2 40025035 KNEE SWITCH ASM. 16}
3 KMAT20230T00 KNEE SWITCH SUPPORT BASE @
4 MATE0231T00 DRIVING BAR T002 &b
3 MATB0232T00 KNEE SWITCH SUPPORT PLATE n
[ $561512208P SCREW 15/84-28 L=11.5 4
7 S57111410SP SCREW 11/84-40 L=14 (2
8 S87110710SL SCREW 11/84-40 L=7.0 4
] WP0480856SP WASHER 4 BX8 4X0.8 4
10 40126155 OIL PAN 1
1 SK3482001SE WOOD SCREW D=4.8 L=20 8
12 01 40139001 ) BELT COVER ASM. ‘ 1
13 #01 40135153 POST COVER ASH 1
14 #01 22883252 KNEE LIFTER JOINT ASM. il
15 22883203 KNEE LIFTER JOINT 1)
16 B3428521000 PRESSER SPRING Ie)
17 SST000510SP SCREW 9/64-40 L= 4.6 m
18 #01 22932453 BRACKET ASM 1
19 22932404 BRACKET th
20 22934707 SCREW @2
21 01 21343157 KNEE PRESS PLATE ASM. 1
22 22934509 KNEE PAD PLATE COVER M
23 22934400 KHEE PAD PLATE RUBBER %))
24 22934202 KNEE PAD PLATE m
5 22934301 KNEE PAD PLATE SUPPORT m
28 SKG081203SE SCREW 16 L=12 n
27 21343108 KNEE PRESS LEVER 1t
28 01 40130800 POST COVER B 1
29 201 SK34825008C WOOD SCREW D=4.8 L=25 2
=02 SK3514000SC WOOD SCREW D=5.1 {=40 2

1. #01FOR PLC-2710/2760/2760L/2765 ¢ 2. #02FOR PLC-2710-7/2760-7 ¢ 3.



K. PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
: 29. ACCESSORIES PARTS COMPONENTS (2)




«BLEECH

L R R o R

n bW O

18
17
18
19
2¢
21
22
23
24
25
26
27
28
28
30
31
32
33
34
35
38
37
38
39
40
41
42
43
44
45
48
47
48
43

1. #01FOR PLC-2710:2760 / 2..802FOR PLC-2710-7/2760-T° 27T 10(W

=07

=05
#02

#02
02
=02

=02
#02
#02

#09
#09
=09

#01
=01

=03
=04
=05
#05
=05
=03
#08
=06

#05
#02
=05
=04

21334800
22932800
40133301
22933105
22033204
22958300
10539906
EAQ50080100
13860408
HDFRX1800CO
40126405
40126267
23629306
40126152
40131018
40131014
SK3482500SC
BE1210120A0
141351781402
£.635160003
PF055107000
PJ304085101
22926000
SNMB051202TP
WS0510002KN
NLB050001SP
51518210000
40126222
SI4050855SP
HX001500008
40079298
40026457
SKI40510558P
40133730
40133982
40133078
SK3482001SE
BTOB0CA01EB
BTOR00S01EB
40133983
22958300
1413517B2002
10777407
80113012000
EAQ50080200
SK34820015E
40133985
40133879
40027770

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
29. ACCESSORIES PARTS COMPONENTS (2)

No | note | Parts No.

ALUMINUN BOBBIN WITH KNURL
ACCESSORIE BAG

FRAME SUPFORT BAR
SCREW DRIVER MIDDLE
SCREW DRIVER SMALL
NEEDLE THREAD GUIDE PIN
SET NAIL

CABLE BAND

REGULATOR BRACKET
DEFRIX OIL NO.1(600CC)
OIL FILTER

FELT HOLDER

PIPE STOPPER A

CUSHION RUBBER

HINGE

HINGE STOPPER

WOOD SCREW D=4.8 (=25
OILER ASM

NEEDLE 135X17 #140-2
PLUG

FILTER REGULATOR

ELBOW UNION 6XPT1/8
RUBBER CUSHION

SCREW WM5X0 8 L=12
SPRING WASHER M5

NUT M5

SCREW

CP SPACER

SCREW

CABLE CLIP

WRENCH

HAND WHEEL B

SCREW

OIL FILTER

SOLENOID VALVE ASM
SOLENOID VALVE ASM
WOOD SCREW D=4.8 L=20
TUBE

VINYL TUBE

SOLENOID VALVE CABLE ASH.
NEEDLE THREAD GUIDE PIN
NEEDLE 135X17 #200-2
WRENCH 2.5MM

WRENCH (90X 10}

CABLE BAND 150

WOOQD SCREW D=4.8 L=20
AIR VALVE RELAY CABLE ASHL.
SOLENOID VALVE CABLE ASN.
VINYL COVER

1TH AK)/ 2TB0(WITH AK/

DESCRIPTION

Qty

X3

"m_._.‘w_-_.AmohmmNrm.A.._-—.p:-mmruw--AAr\:

S S X R .

BT/DL)/2760L(WITH AK/BT/DLY2785((WITH AK/BT/DL) / 3..#03FOR PLC-2T10{(WITH

AK)Y2760(WITH AK)2760L{WITH AK)2TB5(WITH AK) /4. #04FOR PLC-2710(WITH AK/BT/DL)2760(WITH AK/BT/DL)/2760L(WITH AK/BT/DLY2T85({(WITH AK/BT/DL) / 5.%05FOR

PLC-2T10(WITH AK)2T10(WITH AK/BT/DLY 2760(WITH AK)2760L
PLC-2780L ¢ 7..#07FOR PLC-2T10:2710-7 / 8..%08FOR PLC-2760°2760-7/2760L72785 /

(WITH AKY2TB5(WITH AK)2780{WITH AK/BT/BL)Y2TBOL(WITH AK/BT/DL)2785((WITH AK/BT/DL)

9. #09FOR PLC-2710-7:2760-7 / 10... /

~ 8...#06FOR



—

T ——

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7

30. TABLE OF EXCHANGING GAUGE PARTS(FOR PLC-2710,2710-7)

Needle bar threas

gu%deé Needle plate

it

]

PLC-2710

/SM6040800SP

PLC-2710-7

"Ref.No. |

Ref.No. | 2

Part No. B1418-141-H00 Part No. 401-30068

"Part No. 401-30067

asm.

Feed dog

R E
L

Feed foot asm.
EUE )

Presser foot
EESTE D

$861104808P

‘3’ c‘."’(ﬁ&i |
YA

ﬂef.No.z 5

No. 6
107-125652

Ref.

Ref.No. 4

' Part No., 107-11653

“iParﬁ No.|

| Part No.| 401-3006]1

Feed lever base

jever
cover

%eed
base

Feed lever bése
cover F asm.
EEH-F ()

* cover A asm.
BERA-A(£)

) g
S,
S
&
.
P
e
37
~ ]
A\ s
\

ﬁ%\f

SHE040650TP!

HE-4
i b.w.:
i :
f H

SHE040650TP °

Ref.No. | 8

" Ref.No. | g
401-34097

Ref.No. 7

[Part No.| 401-20979 Part No.| 401-34098



d u K s PLC-2710/PLC-2710-T/PLC-2760/PLC-2760-7
30. TABLE OF EXCHANGING GAUGE PARTS{FOR PLC-2710.2710-7)

. | DESCRIPTION Oty
1 B1418141H00 HEEDLE BAR THREAD GUIDE 1
? 01 40130068 NEEDLE PLATE 1
3 #02 40130067 NEEDLE PLATE 1
] 40130061 FEED DOG 1
5 10711653 FEED FOOT ASM 1
& 10712552 PRESSER FOOT ASM. 1
7 40129979 FEED LEVER BASE COVER 1
8 40134098 FEED LEVER BASE GOVER F ASH. 1
9 40134097 FEED LEVER BASE COVER A ASM 1

1. #01FOR PLC-2710 ¢ 2...#02FOR PLC-2710-T7 / 3. /



BT

u K ' PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
31. TABLE OF EXCHANGING GAUGE PARTS(1)(FOR PLC-2760,2760-7,27601

Neevdle pau
size

PLC 2765

o
o
IS}
]
-]
=)
s

fd
ey
s

i Code

AN
‘5’«\5

;a”vﬁaf Nn{ FarL No. Ref No. ParLWHG”
| 401-31017 I A AL 30827
6 "Wpi-30908

S L~;‘0

1
2
g

401-3006%5 4013006 401-30066

7
i 401-37018s | 8 | 401-30928 | ! =

e ”E Feed dog
Nesdie pauge
size ! 2%

pPLC-27602760-7 PLC- 2i60L H PLC-2765

o

Pl §s9110583CP N
—_— bj@ﬂ

mm Ref Noj Part No. Ref Noy Part No
! i01-30925 | !

imioio m

Teedie Ravgel ciamp asm. WewsdTe 6Tamp asm. Needle clamp asm. |

g | M7 e [RENE pwe s

PlC !765

i
BI425 26000

Part No. Hgﬁ[”§9§

400- 3slie
400-38778
400-38774 |

Part No. Ref

“["4o0-62043 25
i 230-20886 28
3 8

Woodla gauge: . “Fesd foot Tor puide asm.

.Si?!’- Fa | KA PMEYE (8D {
. ! : pPLC-2760.2760-1 E pLC-2760L ! pLC-2T765

o
(=3
;B
@

ﬁm héf Naj”Part.ﬂa iwﬁn1 Part No.

'
27 Mnu-uaanE | - i : -
28 | 400-38862 | | 32 400- 38867
o 29 | 400- 38850 | 31 “l400-39271 0 33 400- 38
12 ! 30 400~ 38848 | - | | -




d u K ' PLC-2710/PLC-2710-7/PLC-2760/PLC-2780-7

31. TABLE OF EXCHANGING GAUGE PARTS(1)(FOR PLC-2760,2760-7,2760L,2768)

N Parts No. DESCRIPTION
1 01 40131017 NEEDLE PLATE 6MM 80
2 01 40131016 NEEDLE PLATE 8MHK 60
3 01 20130085 NEEDLE PLATE
4 #01 40131018 NEEDLE PLATE 121M 60
5 02 40130027 NEEDLE PLATE KM 60 7
8 402 40130908 NEEDLE PLATE 8WM 60 7
7 802 40130064 NEEDLE PLATE
8 502 40130928 NEEDLE PLATE 12MM 60 7
[ 503 40130066 NEEDLE PLATE
16 #04 40131018 NEEDLE PLATE 8MM 60
11 #04 40130085 NEEDLE PLATE
12 40130925 FEED DOG BMM
13 40130007 FEED DOG &M
14 40130062 FEED DOG 10KM
15 40130926 FEED DOG 12MM
18 =03 40130063 FEED DOG 10MM 60L
17 04 40130007 ) FEED DOG BMM
18 #04 40130062 FEED DOG 10MH
19 40038778 NEEDLE CLAWPEMWMASM.
20 40038776 NEEDLE CLAMP(@MIASH.
21 40038774 MEEDLE CLAMP(10MMASH.
22 40038772 NEEDLE CLAKP{120M)ASH.
22 £04 40082043 NEEDLE CLAWP (L) 8MM ASH.
24 #04 23023858 NEEDLE CLAWP LEFT ASM. 10MM
5 #04 40082041 NEEDLE CLAWP (R} 8MM ASH.
28 H04 23021385 NEEDLE CLAWP RIGHT ASM.100MM
27 40038854 FEED FOOT FOR GUIDE(BMM)IASH.
2 40038852 FEED FOOT FOR GUIDE(BMI)ASH.
29 40038850 FEED FOOT FOR GUIDE(10MMASH.
30 40038848 FEED FOOT FOR GUIDE(12KI£)ASK.
31 =03 40039271 FEED FOOT FOR GUIDE(10MM BOLIASK.
32 #04 40038852 FEED FOOT FOR GUIDE(8MMASH
33 £D4 20038850 FEED FOOT FOR GUIDE(10MMIASH.

1. #01FOR PLC-2760 / 2..#02FOR PLC-2760-7 ! 3..203FOR PLC-2760L / 4. .#04FOR PLC-2765 / 5.



uKl PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
d 32. TABLE OF EXCHANGING GAUGE PARTS(2)(FOR PLC-2760,2760-7,2760L

Needie pouge Presser foot with guide asm Fasd luver base cover asm.
Y g b EBLT (R BB ()
i : PLC-2760L PLC-2760L
SHEOADBEOTP B
- “
code | 11| e |
) \[/ v’ SNED40GSOTR
i X -
mm Ref Mo. Part No Ref Nao! Part No Raef No.| Part Na. (Ref No. Part No.
B 6 { | 400~-38810 - G 401-34017 | =
¢ 8 2 400-38808 - 7 401-34018 | -
D 10 3 400-368806 | (] 400-38806 8 401-34019 | 10 401-34018
- E 12 4 400-38802 | - 9 401-34020 | | - |
(Newdle gaugpe Prosser foot with guide asm I ¥eed lever hase cover asm. N
size | ; s ! i o
i 3 A KA ghEan-(§)
pLE~2765 PLC~2765
P SHEOA40650TP
ft e BhC
Code , -
3P peeka
mm Ret No Part No Part Nuo. o
[ 6 -
H 9 [ ) 400-38808 401-34018
b .i..10 2. DO =1 8600 L A0L=34018
r L - -




«BELERCH

tsm-qo:uwh(.)mu-a
=
£
a

oo

13
14

#01

#01
#02
#02
402
#02

40038810
40038808
40038806
40038802
40038808
40134017
40134018
40134019
40134020
40134019
40038808
40038806
40134018
40134019

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
32. TABLE OF EXCHANGING GAUGE PARTS(2)(FOR PLC-2760,2780-7,2760L.,2766)

Parts No.

PRESSER FOOT WITH UIDE(EMM)ASM
PRESSER FOOT WITH GUIDE(8KMIASK.

PRESSER FOOT WITH GUIDE(10MKIASH.

PRESSER FOOT WITH GUIDE(12MK)IASH

PRESSER FOOT WITH GUIDE(1OMMASH.

FEED LEVER BASE COVER C GMM
FEED LEVER BASE COVER D BMM
FEED LEVER BASE COVER B 10MM
FEED LEVER BASE COVER E 12WM
FEED LEVER BASE COVER 10MM ASH.
PRESSER FOOT WITH GUIDE{BMIMIASH
PRESSER FOOT WITH GUIDE(10MR)ASK
FEED LEVER BASE COVER D 8MM
FEED LEVER BASE COVER B 10KM

1 #01FOR PLC-2760L / 2..#02FOR PLC-2765 / 3. /

DESCRIPTION

| Oty



1\

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
33. SC-922A KIT COMPONENTS (OPTIONAL PARTS)




Parts No.
40026920
40135507
40135506
SK4061201SC
22822401
LITSPOOTO0BO
MTJVAOO540A
40126222
SK4050855SP
D2112555B00

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
33. $C-922A KIT COMPONENTS {OPTIONAL PARTS)

SYNCHROMNIZER ASM.
SYNCHRONIZER HOLD STUD
SYNCHRONIZER HOLD PLATE
SCREW M6 L=12

SYNCRO FRNGE

MOTOR PULLEY ASM. P.C.D 70
v BELT 5¢ INCH

GP SPAGER

SCREW

CORD HOLDER LARGE

SCRIPTION

A PO M = bk a ek mh



oL RN

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
34, SUSPENSION SQUARE COMPONENTS (OPTIONAL PARTS)




e i < ORI T

._l u K ! PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
34. SUSPENSION SQUARE COMPONENTS (OPTIONAL PARTS)
‘ Parts No. | DESCRIPTION
MAH152010A0 RULER 1

1

2 40112214 EDGE GUIDE FITTING PLATE 1
3 SKE051402TP SCREW K5X0.8 L=14 2
4 SMECE1402TP SCREW K6 L=14 2



by
(=3
w
~
#1
Q
il
[+ 9
=
[=]
w
~
i
8]
P |
o
=
~
»
o
-
~
nu-
(8]
wl
o
=
(=3
-
~
b
Q
-
o

oL
-l
=
w
~
-4
(=]
w
[
™
o
~
o
O
|
n
14
o]
3
s
[\ 4
<
0.
wd
<L
=
o
-
0.
L2
w
-
=
w
=
(o]
o
=
[s]
(8]
B
=
X
<L
T
o




(e BMEST s

«BLEECE

oW R

DuGREDRMaADEENS

19
20
21
22
23
24
25

27
28
28
30

40138572

Parts No.

18035907
0112187
40112188
PA400150200
22949101
SKB0B1552TP
SHE081602TP
SMB0S4502TN
PJ304045102
13951009
RE0400000K0
40133082
SK3482001SE
40133985
40133083
EAQ50080100
13860408
PJ025100003
PFO55107000
PJ304085101
SKB051202TP
WS0510002KN
NIVBOS0001SP
SK35140005C
BT0400251EB
EAQ500B0200
BTOGO00401EB
BT0800S01EB
40025036
1MAT80232T00
$861512208P
$57111410SP
$571107108L
WPD4B0BSESP
40025035
1ATE0230T00
WATE0231T00

PLC-2710/PLC-2710-7/PLC-2760iPLC-2780-7
35. AK KIT COMPONENTS (OPTIONAL PARTS)(FOR PLC-2710,2760,2760L.2766)

AK KIT

WIRE MARK {10)

KNUCKLE JOINT A

LIFTING ARR

AIR CYLINDER

ROLLER FULCRUN SHAFT
SCREW M8 L=15

SCREW KB L=16

SCREW

ELBOW UNION C

PRESSER FOOT ROLLER
E-RING 4

SOLENOID VALVE ASM

WOOD SCREW D=4.8 L=20
AIR VALVE RELAY CABLE ABM,
SOLENOID VALVE CABLE ASM.
CABLE BAND

REGULATOR BRACKET

PLUG

FILTER REGULATOR

ELBOW UNION 6XPT1/8
SCREW M5X0.8 L=12

SPRING WASHER M5

NUT M5

WOOD SCREW D=5.1 L=40
URETHANE HOSE BLACK
CABLE BAKD 150

TUBE

VINYL TUBE

KNEE SWITCH ASK.

KNEE SWITGH SUPPORT PLATE
SCREW 15:64-28L=11.5
SCREW 11/64-40 L=14

SCREW 11/84-40 L=7.0
WASHER 4.8X8.4X0.8

KNEE SWITCH ASM

KNEE SWITCH SUPPORT BASE
DRIVING BAR T002

AR

Lo LM Ll

DESCRIPTION




B b S

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
36. BT,DL KIT COMPONENTS (OPTIONAL PARTS){FOR PLC-2710(WITH AK



e

d u K ' PLC-2710/PLC-2710-7/PLC-2760/PLC-2760.7

Parts No.
1 40138898
2 40130413
3 40130024
4 40130414
5 40052254
] PA250250900
7 BT0400251EB
a PU046052503
9 NKGOB0001CP
10 SMBOSS002TP
11 SMB0B4502TP
12 16035709
13 40130285
14 10714103
15 RCO740811KP
15 SDOBO0ACBTP
17 20112127
18 40129991
13 40125864
20 D2629M1YCOF
21 26229302
22 NKGOS0001SD
23 SI44050855GP
24 SNB051400SP
28 SIB051202TP
28 BT0400251EB
27 B3031141H00
2 RE0320000K0
29 P.1304040504
30 18035501
31 40112194
32 SMBO0G1002TP
33 SKIB0B1602TP
34 SKBO54502TP
35 40112192
6 PA250250900
a7 B1504210000
38 40133079
9 40130287
40 SL40414918C
a1 SI40508555P
42 D2112555800
43 40134805
44 PV150209100
45 PJ020500002
46 4301040502
47 83417051000

48 =01 40130280
42 #01  SL40406918C

1...801FOR PLC-2710:2760 / 2... /

36. BT.DL KIT COMPONENTS (OPTIONAL PARTS)(FOR PLC-2710(WITH AK).2760{WITH AK).2760L{WITH AK))

DESCRIPTION

BT DL KIT
8T LINK

8T CYLINDER PLATE

BT CYLINDER BLOCK
CYLINDER KNUCKLE JOINT
AIR CYLINDER

URETHANE HOSE BLACK
HOBE ELBOW

NUT VB

SCREW K5 L=50

SCREW

WIRE MARK (8}

TB SWITCH ASSY
CONNECTION LINK PIN A
C-RING

SHOULDER SCREW D=8 H=4
BACKWARD FEED CONNECTING ARM
REVERSE FEED LEVER ASM.
REVERSE FEED LEVER SPRING HOOK
SPRING

SUSPENSION SCREW

NUT M5X0.8

SCREW

SCREW

SCREW 5X0.8 L=12
URETHANE HOSE BLACK
CONNECTING STUD

E-RING 3.2

ELBOW UNION

WIRE MARK (6)

KNUCKLE JOINT B

SCREW WG L=10

SCREW M6 L=16

SCREW MEX0.8 L=45
TERTICAL CYLINDER AR
AIR CYLINDER

. CONNECTING SHAFT

SOLENOID VALVE CABLE ASM
GRANGE SWITCH ASKM
SCREW 4 X 14

SCREW

CORD HOLDER LARGE

CABLE HOLDER

SOLENOID VALVE

PLUG

HALF UNION 4XKM5

REAR LIFTING BAR ROLLER
VERTICAL DETECTOR SWITCH ASH.
SCREW M4 L=8

(1.8

(D]
4)
(2)
2)
{1
{n
{2
)
(%)}
&8}
4}]
{n
4}]
{n
3
4}]
N
(1.8}
2)
{2)
1)
23
n
m
n
(2)
{1}
(1)
{1}
(13
{1)
{&)
{4)
{3)
1
@)
2)
(2)
1)



TS
CRUBI N

(2] 8
o~ ,./, & 2“/
NN ,
@VM’T .@/0\\ e \rg ~_ (A
i ~

e
&
30
3}5/’)
2
26

-

e
o~ & T w o
! . !
T —— e
" 9 L

-2 =

X
P
T
=
2
[T7)
w
M~
£
Q
o’
o
o
o]
e
n
T
(1 4
Py
o
o |
<
N2
§2
Yo
ue
o w
Sk
5 i
Wz
Yo
oo
=
NO
=0
o3 -
0¥
=
2p
& m
Q-
]




d u K l PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7

37. BT.DL KIT COMPONENTS (OPTIONAL PARTS)}{FOR PLC-2765(WITH AK))

Parts No. ; DESCRIPTION
: : 1

1 40139586 BT DL KIT
2 40130413 BT LINK (1)
3 40130024 8T CYLINDER PLATE 48]
4 40130414 BT CYLINDER BLOCK m
5 40052254 CYLINDER KNUCKLE JOINT o
B PA250250900 AIR CYLINDER {n
7 BT0400251EB URETHANE HOSE BLACK (1.8
8 PJ046052503 HOSE ELBOW . n
9 NIGDBO0O1CP NUT W6 {1
10 SMB055002TR SCREW M5 L=50 [
" SIB084502TP ... BCREW R . . R . B ¢ I
12 18035709 WIRE MARK (8} {2)
13 40130285 TB SWITCH AS8Y {13
14 10714103 CONNECTION LINK PIN A i
15 RCOT40811KP C-RING ) (2)
16 SDO0B0OC408TP SHOULDER SCREW D=8 H=4 [§H]
17 40112127 BACKWARD FEED CONNECTING ARM o . : . 1
18 40129991 REVERSE FEED LEVER ASM. . _ ) m
19 40125864 REVERSE FEED LEVER SPRING HOOK 4}]
20 D262911YCOF SPRING 5]
21 26229302 SUSPENSION SCREW m
22 NMBO500018D NUT M5X0.8 )
23 SIM4050855SP SCREW 3)
24 SME0514005P SCREW &8
25 SIB051202TP SCREW WM5X0.8 L=12 1
26 BT0400251EB URETHANE HOSE BLACK (1.8)
27 B3031141H00 CONNECTING STUD 2
28 RE0320000K0 E-RING 3.2 @
29 P.J304040504 ELBOW UNION (1)
30 18035501 WIRE MARK (8) (2
k3| 40112191 KNUCKLE JOINT B 5]
32 SMBOE1002TP SCREW M8 L=10 m
33 SIB081602TP SCREW M6 L=16 m
34 SHE054502TP SCREW IAX0.8 L=45 (2)
35 40112192 TERTICAL CYLINDER ARM [§}]
36 PA250250000 AIR CYLINDER (&)
37 B1504210000 e CONNECTING SHAFT I5H]
38 40133079 SOLENOID VALVE CABLE ASM. ¢h]
39 40130287 BRANGE SWITCH ASM 4]
40 B3417051000 REAR LIFTING BAR ROLLER 4]
41 Sh140508558R SCREW 4)
42 D2112555B00 CORD HOLDER LARGE 3
43 40134805 CABLE HOLDER {1
44 PV150209100 SOLENOID VALVE ) ) (2
45 PJ020500002 PLUG 2)
46 PJ301040502 HALF UNION 4XNM5 {2)
47 40138933 RELEASE LEVER PLATE B {1
48 SK4B041150TP SGREW @
43 40138934 SWICH COVER ) ) {1
50 SM4040501SN SCREW M4X0.7 L=5 2
&1 SM40412018C SCREW 4 L=12 @)
52 WP04308018C WASHER M4 N 2)
53 40130289 VERTICAL DETECTOR SWITCH ASK. in

4 SL40408918C SCREW M4 L=6 {2)



38. AK,BT,DL KIT COMPONENTS (OPTIONAL PARTS)(FOR PLC-2710,2760,:

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7

e JLEECE

dl
o

81

)




BELEECH

1

Couo s wn =

o

FE R

3

=

RN A b s
PP ORREEEED

Lk

AR R
W MmN

(R
ot

£E8

O A N A S A T
M~ ® NI =S OD DG

57

59

6C

€3

Parts No.
40138573
18035907
40112187
10112188
PA400150200
22949101
SKEDB1552TP
SHBOB1602TP
SKE054502TN
PJ304045102
13951009
RED400000K0
40130413
40130024
40130414
40052254
PA250250900
BTO400251EB
PJ046052503
NIVGOBO001CP
SMEOS5002TP
SHG084502TP
18035709
40130285
10714103
RCO740811KP
SDOBO040ETP
40112127
4012999
40125864
D2620K1YCOF
26229302
NKB0S0001SD
SHAD508555P
SKE0514005P
SME051202TP
BT0400251EB
B3031141H00
RE0320000K0
PJ304040504
18035501
40112191
SKE061002TRP
SKB061602TP
SkB054502TP
40112192
PA250250900
B1504210000
40133978
SK3482001SE
40133988
40133979
EAQ500B0100
13880408
PJ025100003
PF055107000
PJ304065101
SKB051202TP
WS50510002KN
NIGO50001SP
40134805
B3417051000
BTO600401EB
BTOBOOSO1EB
EA950080200
40130287
SL40414918C
BT0400251EB
SK35140008C
40025036
40025035
MAT80230T00
KATB0231T00
[MATB0232T00
S561512208P
S57111410SP
SS7110710SL
WPO4808565P
SK40508555P
D2112555B00
40130289
SL4040691SC

=01FOR PLC-2710°2760 / 2. /

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
38. AK,BT.DL KIT COMPONENTS (OPTIONAL PARTS|(FOR PLC-2710,2760,2760L)

AK BT DL KIT

WIRE MARK {10}

KNUCKLE JOINT A

LIFTING ARM

AIR CYLINDER

ROLLER FULCRUN SHAFT
SCREW M8 L=15

SCREW M6 L=18

SCREW

ELBOW UNION €

PRESSER FOOT ROLLER
E-RING 4

BT LINK

BT CYLINDER PLATE

8T CYLINDER BLOCK
CYUINDER KNUCKLE JOINT
AIR CYLINDER

URETHANE HOSE BLACK
HOSE ELBOW

NUT MG

SCREW M5 L=50

SCREW

WIRE MARK (8)

TB SWITCH ASSY
CONNECTION LINK PIN A
C-RING

SHOULDER SCREW D=8 H=4
BACKWARD FEED CONNECTING ARM
REVERSE FEED LEVER ASK.
REVERSE FEED LEVER SPRING HOOK
SPRING

SUSPENSION SCREW

NUT M5X0.8

SCREW

SCREW

SCREW M5X0.8 L=12
URETHANE HOSE BLACK
CONNECTING STUD
E-RING32

ELBOW UNION

WIRE MARK {6}

KNUCKLE JOINT B

SCREW M6 L=10

SCREW M6 L=16

SCREW I5X0 8 L=45
TERTICAL CYLINDER ARM
AIR CYLINDER
CONNECTING SHAFT
SOLEHOID VALVE ASM.
WOOD SCREW D=4.8 L=20
AIR VALVE RELAY CABLE ASM.
SOLENOID VALVE CABLE ASM.
CABLE BAND

REGULATOR BRACKET
PLUG

FILTER REGULATOR

ELBOW UNION 8XPT1/8
SCREW K5X0.8 L=12
SPRING WASHER 1§

NUT M5

CABLE HOLDER

REAR LIFTING BAR ROLLER
TUBE

VINYL TUBE

CABLE BAND 150

BRANGE SWITCH ASK
SCREW 4 X 14

URETHANE HOSE BLACK
WOOD SCREW D=5.1 L=40
KMNEE SWITCH ASM.

KNEE SWITCH ASK.

KNEE SWITCH SUPPORT BASE
DRIVING BAR T002

KNEE SWITCH SUPPORT PLATE
SCREW 15/84-28 L=11.5
SCREW 11/64-40 L=14
SCREW 11/64-40 L=7.
WASHER 4.8X8.4X0.8
SCREW

CORD HOLDER LARGE
VERTICAL DETECTOR SWITCH ASH.
SCREW M4 L=6

DESCRIPTION

2)
1)
(&)}
N
{1
S
{n
(4)
(1)
)
2)
(&3}
40}
{1}
1)
N
(18)
)]
n
{4)
2)
(2)
eh)
(1)
(2)
1
{n
1)

)]
m
n
3
m
&)}
(1.8)

M
N
1)
2}
{2)
{2)
{n
N
{1.1)
{1.1)
(3)
81}
(2)
(1.8)



PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7

d - K' 39. AK,BT,DL KIT COMPONENTS (OPTIONAL PARTS)(FOR PLC-2765)

L.

 diledtidl}

e




JLEKCH

No | note |

@~ D O E W RO s

a3
G4

Parts No.
40139587
18035907
40112187
40112188
PA400150200
22949101
SKE081552TP
SKBOG1602TP
SMBO54502TN
P.J304045102
13951009
RED400000K0
40130413
40130024
40130414
40052254
PA250250900
BT0400251EB
PJ046052503
NI'B080001CP
SMBO55002TP
SIB0B4502TP
18035709
40130285
10714103
RCO740811KP
SDOBO04CETRP
40112127
40129991
40125864
D2629M1YCOF
26229302
NIBOS0001SD
SK40508555P
SIB051400SP
SMB051202TP
BT0400251EB
B3031141H00
RE0320000K0
PJ304040504
18035501
40112181
SKe061002TR
SMB0G1602TP
SME054502TP
40112192
PA250250900
B1504210000
40133978
SK34820013E
401339885
40133979
EA9500B0100
13860408
P.J025100003
PFO55107000
PJ304065101
SK6051202TP
WS0510002KN
HEAB0500015P
40138934
Sh40405018N
BTO6C0401EB
BTOBOOSO1ES
EA9500B0200
40130287
B3417051000
BT0400251EB
SK3514000SC
40025038
20025035
WMATEBO230TO0
MATB0231T00
KATB0232T00
$56151220SP
8571114108P
SS71107105L
WP04B08565P
Ski40508555P
D2112555B00
40134805
40138933
ShB041150TP
SM40412015C
WP0450801SC
40130289
SLa0408915C

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
39. AK,BT.DL KIT COMPONENTS (OPTIONAL PARTS)(FOR PLC-2765)

AK BT DL KIT
WIRE NARK (10)

KNUCKLE JOINT A

LIFTING ARH

AIR GYLINDER

ROLLER FULCRUN SHAFT
SCREW I8 L=15

SCREW M L=16

SGREW

ELBOW UNION C

PRESSER FOOT ROLLER
E-RING 4

BT LINK

BT CYLINDER PLATE

BT CYLINDER BLOGK
CYLINDER KNUCKLE JOINT
AIR CYLINDER

URETHANE HOSE BLACK
HOSE ELBOW

NUT 16

SCREW 15 L=50

SGREW

WIRE MARK (8)

TB SWITCH ASSY
CONNEGTION LINK PIN A
C-RING

SHOULDER SCREW D=8 H=4
BACKWARD FEED CONNECTING ARN
REVERSE FEED LEVER ASM
REVERSE FEED LEVER SPRING HOOK
SPRING

SUSPENSION SCREW

NUT MEX0.8

SCREW

SCREW

SGREW M5X0.8 L=12
URETHANE HOSE BLACK
CONNECTING STUD

E-RING 3.2

ELBOW UNION

WIRE MARK (8)

KNUCKLE JOINT B

SCREW 16 L=10

SCREW M5 L=16

SCREW I5X0.8 L=45
TERTICAL GYLINDER ARM
AIR CYLINDER

CONNECTING SHAFT
SOLENOID VALVE ASH
WOOD SCREW D=4.8 L=20
AIR VALVE RELAY CABLE ASH.
SOLENDID VALVE CABLE ASH.
CABLE BAND

REGULATOR BRACKET

PLUG

FILTER REGULATOR

ELBOW UNION 6XPT1/8
SCREW H5X0.8 L=12

SPRING WASHER 15

NUT M5

SWICH COVER

SCREW M4X0.7 L=5

TUBE

VINYL TUBE

CABLE BAND 150

BRANGE SWITCH ASM

REAR LIFTING BAR ROLLER
URETHANE HOSE BLACK
WOOD SCREW D=5 1 L=40
KNEE SWITCH ASM.

KNEE SWITCH ASM.

KNEE SWITCH SUPPORT BASE
DRIVING BAR T002

KNEE SWITCH SUPPORT PLATE
SCREW 15/64-28 L=11.5
SCREW 11/64-20 L=14
SCREW 11/64-40 L=7.0
WASHER ¢.8X8.4X0.8
SCREW

CORD HOLDER LARGE
CABLE HOLDER

RELEASE LEVER PLATE B
SCREW

SCREW M4 L=12

WASHER Kid

VERTICAL DETECTOR SWITCH ASH.
SCREW b4 L=6

DESCRIPTION

i2)

[4))]
m
1)
M
{1.3)
5}
{n
{4)
{2)
{2}
(1}
[4)]
{2)
{n
)
{1
{1}
{1
M
{n
{3
{1}
{1
(1.8
(2)
{2)
{n
2)
{n
1)

)
{1
{1
n
{1}
(4}
{1}
{1
{2)
{1
{n
M
{1)
)
2)
{2)
{n
2)
(1.1
{1.1)
(3)
8h
i
1.8
2)
1
)
2}
{1
N
{4)
{2)

{41
4)
(3)
1)
{1
(2}
@)

n
2



-.. u K ' PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
40. OPTIONAL PARTS




d u K ' PLC-2710/PLC-2710-7/PLC-2760/PLC-2760.7
40. OPTIONAL PARTS

Parts No. ' DESCRIPTION
1 40008323 JUKI GREASE A TUBE 1

1.. ¢ 2..undefined / 3 _undefined / 4. undefined / 5.undefined ¢ 8. .undefined / 7 .undefined / 8. undefined : 9. undefmed / 10. undefined / 11. undefined / 12. undefined
! 13.. undefined / 14._.undefined / 15..undefined / 16...undefined / 17..undefined / 18._undsfined / 19. .undefined / 20..undefined / 21, undefined / 22 _undefined :
3..undefined / 24 undefined ¢ 25 undefined / 26 .undefined / 27..undefined / 28.. undefined / 29 undefined ¢ 30..undefired ¢ 31, undefined / 32...undefined

33. undefined / 34.. undefined / 35. undefined / 38 undefined  37.. undefined / 38..undefined ! 39. undefined / 40. undefined / 41 _undefined / 42 undefined
3..undefined © 44, undefined ¢ 45..undefined / 4B...undefined / 47 _undefined / 48...undefined / 49. undefired / 50. .undefined / 51 _undefined / 52..undefined /
53..undefined s 54. undefined / 55. undefined / 56..undefined / 57 _undefined / 58.. undefined / 50. undefined / 60. .undefined / €1 _undefined / 62 _undefined




I UK' PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
41, LIST FOR INFOMATION OF CHANGE

As to the place changed, refer to the corresponding Rev. No.

When previous parts(Obsoleted part)and new parts(Added parts)arse
not interchangeable with each other:

In this case,even obsoleted parts(D.)can be ordered with the
obsoleted part numher,so select the parts with changed dates and
place your orders.

40130435
No.1629-04++-Rev. No

*A Added partsEn®i/D:0bsoleted parts¥s®i/E Erratumiit

Rev. PageRef. Parts No. Rev. PageRef. Parts No.
* No,. i No. Ea S * No. i _No, i
L9812 . 31401-30034 : el
LTI NI T T
D 03 12 5 401-26399
D .03 12 6:401~263990
D 013 12 42 401-34795
D 03 | 12 48 401-38461

A 04 L T4 - ALL PARTS - 2%E |




o BLEECH

1 40006323

1.7 2 undelined / 3..undefined / 4. undefined / 5..undefined / 6. undsfined / 7..undefined 7 8. undefined ; 9. undefined / 10 undefined / 11..undefined / 12. undefined
/ 13. undefined / 14..undefined / 15..undefined / 18...undefined / 17. undefined / 18..undefined / 19 undsfined ¢ 20..undefined / 21 _undefined / 22 _undefined /

23..undefined / 24 undefined / 25..undefined / 26 undefined / 27...undefined /
33.. undefined / 34 _undefined / 35. undefined / 36 undefined / 37.._undefined /
undefined / 44, undefined / 45, undefined / 48. undefined / 47. undefined /
53..undefined / 54, .undefined / 55. undefined / 56..undefined / 57 undetined /

43

Parts No.

PLC-2710/PLC-2710-7/PLC-2760/PLC-2760-7
41. LIST FOR INFOMATION OF CHANGE

JUKI GREASE A TUBE

28,

38

48..
58.

DESCRIPTIO

undefined / 29...undefined / 30

N

..undefined ¢ 31.
undefined / 38.. .undefined / 40.
.undefined / 49, undefined / 50
.undefined / 59 undefined / 60. .

undefired / 41
...undefired / 51
ndefired / 61

.undefined / 32,
.undefined / 42
undefined / 52
undefined & 62

.undefined ¢

undefined /

.undefined ¢
.undefined /



